rec oo

Publication Number PL 3211/3212

ol o lomee
o G kR

(m—
(———

Tap————

Part List
PL3211/3212

&

KODAK LIMITED
August 1991




CONTENTS

Diagrams

Panels

Front panel

Film chute

Door
Air systems

Air reservoir

Compressor

Electric air valves

Vacuum pumps
Electrical systems

Key, switch and counter panel

Transformer and fan
Timing controls

Cam assembly

Cams

Microswitch assembly

Levers

Levers

Cam motor
Conveyor assembly

Conveyor drive

Conveyor support

Belt and adjustment
Cassette Handling

Lid lifter

Lift drive

Cassette rollers/closer
Film transport

Receiving magazine suckers

Compensator mechanism

Supply magazine suckers
Tilt mechanism
Lid-lifting/film delivery

page 5-48
5
6-6A
7
8-9
page 10-13
10
11
12
13
page 14-15
14
15
page 16-21
16
17
18
19
20
21
page 22-25A
page 22-23
24
25-25A
Pages 26-29
pages 26-27
28
29
pages 30-35
pages 30-31 D
pages 32-33
pages 34-35
pages 36-39
pages 40-41C

Please order by Part Number

PL 3211/3212 Version 1 PL2

1-8-91



T

- r

v

| S

CONTENTS

Film magazine supports

Double film magazine

Single film magazine
Lid-lifting, supply magazine
Chassis equipment
Rear door (stand-alone
Other equipment
Printed Circuit Boards
Parts lists

Parts fist Numerical sequence
Parts list Alphabetical
Parts list Page number|

version)

pages 42-47
pages 44-45
pages 46-47

48

49

50

51
pages 52-75
pages 76-110
pages 76-92
pages 93-110
pages 111-125

Please order by Part Number

PL 3211/3212 Version 1
PL3

-8-91



Miniloader Parts List

This page has been left blank

PL 3211/3212 Version 2

Please order by Part Number

PL4

1-11-90



gy PR

Miniloader Parts List

Publication Number PL 3211/3212

30014155Ld (stand-aloneversion)
30014156 Lid (processor interface version)

30014171 Pin, cover (Stand alone version)
30014170 Pin, cover,(Processor interface version)

30014150 Panel, right side
30014151 Panel, left side

30015566 Nut M6

30015571
Washer fiat M6
30015603 Hande, lid (processor _ interface _version) 30014169
30015629 Screw, grub M4 x 6 handle fixing (4)

/Gnd for fan
30014365 Filter,
/ fan
30014168
u 30015569 \ Spring, lid
Washer, flat M4
30015536
x ‘ Screw, M4 x 8
P 30015562
® ° : Screw, Mé x 12
(]
(]
\ 30015524
N Filter holderforfan
30015564 Nut, M4 (4)

\ 30014207 Fiter, fan

Actuator, lid micro-switch

&/somsooo

Please order by Part Number

FL 3211/3212 Version3 PL5

[-7-91



Miniloader Parts List

Publication Number PL 3211/3212

30015623 Screw, 4 x 6

30014223 Mounting, control panel

&

AN

® 30015531 E dip, M h

30015555 ScrewMd x 8

front door latch

*30014160 —— |

Pin, front shutter mimw/
@ 30015531 E dip, M6|/
30015569 Washer M4 /

30014253 Striker plate —

P~

30014224 Casing, confrol panel

\
\

30015564 Nut M4

30014223 Mounting, control panel

* 30074358 Panel, front

30015555 Screw M4 x 8

*Only fitted to machines with Serial Numbers below 1217
1 Fitted to machines with Serial Numbers 1217 and up

PL 3211/3212 Version 2

Please order by Part Number

PL6

[-11-90

E-m



Miniloader Parts List
Publication Number PC 321113212

- 30015669 Washer, star
30015564 Nuthe | 30015570 Wire, earth

oo 30014224 Casing, conirol panel 30015669 Washer, star
hl 30015623 Screw, M4 x 6§ 30014223 Mounting, control panel
G
"~
“
e )
| |, . 30015623 Screw, Méx ¢
. .
, 1 g
L i / [ %Z
30014223 Mounting, control panel
| s
13 0015945 Micro-switch, safety
[ ‘ |}
1 B0015555 Screw M4 x8 /

|}
& 30014253 Striker plate u
front door latch }

\T3001,¢ 149 Panel, front

-30015555 Screw M4 x 8

Fitted to machines with Serial Numbers 1217 and up

Please order by Part Number ————

PL 321113212 Version 2
PLEA 1-11-90



Miniloader Parts List Publication Number PL 3211/3212

30015554 Screw M3 x 20 ,
30015568 Washer M3 , 30014147 Mounting, FC7

ﬂ 30012188 Plate, FC7 mounting
30010011 Photoelectric cell \ﬁ / or 30015563 Nut, M3 (x2)
p/

30015549 Screw M3x8 ~~

30015564 Nut M4
30015569 Washer M4

30012187 Mirror, photocell FC3

30014159 Chute, film /

outlet
30015564 Nut M4 _
\ i 30015537 Screw M4 x 10

30014144 Guide, fim-upper 7

30015564 Nut M4 — SN |

30314143 Seal, rubber,
Frocessor interface version

30015539 Screw M4 x 16

30014152 Panel, interface with
M6 or M35 Processor

Please order by Part Number

PL 3211/3212 Version 2 PL? [-11-90



-————- 

Minibader Parts List Publication Number PL 3211/3212
30014162 Rolkey, light seal
30014163 Channel, light seal roller, right hand
30014226
" Spring, Micro-switch
g [~ 30014148 Do, front
/ A\
-
30015538 Screw M4 x 14°
h— 30014225
30014366 Mat, entry
| Channel, iight seal rollerjeft hand (after Modification M30)
L
L
30015641 Knob
b "
b 30015546 Screw M6 x 20
30014251 Spacer
\ 30014252 Spring
\
30014250 Washer, locking
Only fitted tomachines with Serial Numbers below 1217

Please order by Part Number

PL 321113212 Version 3 PL8 [-5-91



Miniloader Parts List Publication NumberPL 3211/3212

130014344 Bracket, safety interlock
130015568 Washer M3

3°014162 Roller, light seal 30015607 suew M4 x 20
30014163 Channel, light seal roller, right hand
130015568 Washer M3

130015563 Nut M3

130014336 Actuator,
front door interlock

30015607 Screw M4 x 20

\

/@m "
30015611 Screw M3x6
130014339 Block

30014225 30014366 Mat, entry

Channel, light seal roller,left hand E (after Modification M30

30015642 Washer, (brass) special

/ 30015641 Knob
-
30015546 Screw M x 20 // G}@@ @

30014251 Spacer /

L 30014148 Door, front

30014252 Spring

t Fitted to machines with Serial Numbers 1217 and up 30014250 Washer, locking

Please order by Part Number

PL 3211/3212 Version 2 PL9S 1 -591



' - T e

Miniloader Parts List Publication Number PL 3211/3212

30015591 Connector 1510

430015599 Pressure Gauge 0 -4 Bar

30015593 Connector 2070 1/8 aT
:30015595 Reducer 2531 1/4-18

3005596 Washer, aluminium, special

5
: 30015597 Fiter, air
“

30014122 Air reservoir
1 -
/ 30015594 Nipple 2501 1/
30015550 Screw M3 |10~ %

[ -30015592 Connector (right angle) 1500 5/3-1/8
; 30015598 Plug, sealing—
-

30015521 Sdenoid Valve ssf—*é‘
L _ 30014123 Bracket, solenoid valve S5

30015557 Screw M3 x 10

b

30015560 Screw M4 x 6

Please order by Part Number

PL 321113212 Version 2 PL10 1-11-90



Miniloader Parts List Publication Number PL 321113212

30015606 Kit, repair
for compressor

30015591 Connector 1510 Q

30015597 Filter air

30015538 Screw Md x 14 \g
30015626 Washer M5 —

i -
30015515 Mountings, rubber = \ 30015520 (220v) / 30015635 (240v)
Compressor
30015560 Screw, M4 x 6 /g

Please order by Part Number

PL 321113212 Version 1 PL11 [-7-90



Miniloader Parts List Publication Number PL 3211/3212

30015592 Connector 1500 (right-angle)
30015558 Screw M3 x 12
\ / 30015589 Tube, flexible polythene 5x 3
30015563 Nut M3 /

; , 30015594 Nipple2501
= &=,/ .=
| F%* / ~— 30015624 Muffe 382

_ 30015561 ScrewMa x 10 W

15563 N i \
0015563 Nut i3 30015593 Connector 2070
“
30015591 Connector 1510

, 30014136

“ Mounting plates, soknoids 3 & 4

“ , \ 30015521 Solenoid valves SV3 &

30015598 Plug, sealing & B 12vpe
30015548 Screw M3 x 8
“
30015592 Connector 1500 (right-angle)
- 30015561 Screw M x 104 |
i €
! AN 30015554 Screw M3 x 20
30014116 Mounting sokenoid valvs 1842
30015521 Solenoid valves SV14&2
12vDC
i
Please order by Part Number
PL 321113212 Version 2 PL12 1-11-90



Miniloader Parts List

/ 30015605 Kit, repair for vacuum pumps

< O

(>

30015564 Nut M4

30015561 Screw,

M4 xI0
30015519 (220vy
30014114 30015634 (240v)
Mounting plates,vacuuim pump: Vacuum pumps

30015536 Screw, M4 x 8
30015569 Washer M4

30015519 (220v)/
*30015634 (240v)
Vacuum pumps

Please order by Part Number

PL 3211/3212 Version 1 PL13 1-7-90



————

Miniloader Parts List

Publication Number PL 3211/3212

30014157 Box, key and counter housing
3001 i
30015609 Switch, mains 5660 Plate, counter mounting
. 30015537 Screw M4 x 10
l 30015646 switch, key 30015569 Washer M4
_ \ 30015659 Counter
. 30015647 Microswitch, safety @
30015579 Secrew self-tapping \
oS
N
. 30015625 Screw 6NC
30014!58 Mqunn‘ng, ~ 30010049 Spacer
‘ mains switch e - | 30015569 Washer M4
30015561 > "
L Screw M4 x 10 y P » L 30015569 Washer M4
vd N 30015579 |
v 30015563 Nut W/Q) Screw 7x v,
- >
30015568 Washer M3 30015537 Screw M4 x1(
- 30015551 Screw M3 xp
%
30015548 Screw M3 x 6 '
\ ~Panel, side,sgvcv)lgcﬂ?iﬁd key housing
L 30015858 Caps, protective /
% 300156560 Filter
30015644 Teminal board
u
L
Please order by Part Number
PL 3211/3212 Version 2 PL14

1-11-90



Miniloader Parts List Publication Number PL 3211/3212

30015539 Screw, M4 x 16
30014206 Plate, fan baffie

\ 130015570 Washer M5

0015843 Terminal Board KS6
30015540 Screw, M4 x 30

30015564 Nut M4

30014201 Mounting, fan
3001552 , 220724

2015800 Transformer L 2 Fan, 20/240v

30015523 Grid, for fan

30014209 Bracket, PCB guide ﬁght\\l\'g
e a2 of S : 30015564 Nut M4
30015562 Screw M4 x 1 ;—E —— 30015561 Screw M4 x 1i
30014216 Bracket, PCB guide left \$ >

II:“"
1

? 30014203 Channel, PCB
E chassis, righthand
. |

\ 30015622 Foam, light lock
\ \30015561ScrewM4x10

™ 30015562 Feet, leveling
(4xscrew M8 x 30)

30015564 NutM4 ——

0015561 Screw M4 x 10

30014204 Channel, PCB chassis, Left hand

Please order by Part Number

PL 321113212 Version 1 PL15 1-7-90



-

ror

Miniloader Parts List

Publication Number PL 3211/3212

30013269 Support, cam

30015508 Chain, splitlink
connecting 8 x 3

30015507 Chain ‘

10015529 Circlip (2)
30012166 Housing, bearing

30015511Bearing, 10-26

30013090 cam

30012246 Actuator MS1 30013349 cam

30015569 Washer M4
| 30015536 Screw M4 x8

530015585 Key, 5x5x25
30015578 Screw grub

Q

/\ 30015586 Key, 5x5x50

30013102 Sprocket, camshaft
30015564 Nut, M4

3001536yt ma
' 30015561 Screw, M4 x 10

30013091 Support camshaft, right

\ 30013319 Support, camshatt, lef

Also see page PL17

PL 3211/3212 Version 2

Please order by Part Number

PL16

1-11-90




Miniloader Parts List

c’

Publication Number PL 321113212

30013105 Cam MS3
30013104 Cam MS2
30013107 Cam MS17
g&? "_\‘» WY \\k

30013107 cam MS5
30013106 Cam MS4

L)

30013212 Cam MS16

30013211 Cam MS8
0 300 3106 Cam MS7
130013327 Cam MS7

30013106 Cam MS6
130013108 Cam MS 6

5563 Nut M3
N

A0)
S N ‘ 3001

30015568 Washer M3

30012242 Actuator, microswitches
30016637 Screw, M3 x 20

)

« Only fitted to machines with Serial Numbers belew 1217
t Fitted to machines with Serial Numbers 1217 and up

Also see page PL16

PL 3211/3212 Version 2

Please order by Part Number

PL17 [-11-90



- 0

.

Miniloader Parts List

Publication Number PL 321 1/321 2

30015569 Washer M4
30015536 Screw M4 x §

30015569 Washer M4
30015561 Screw M4 x 10
30015564 Nut M4

30012215 Spring, beatmg

30014239 Bracket for locating sprifg.———S<<Z \ :

e

30015564NutM4/ B

[
oo/ o
\/

30012046 Panel, Microswitch mounting

r\/

0 e
30015561 Screw M4 x 10 (
Q
30015564 Nut M4 (4)
\ R
@.
30012085
Support, micraswitch panel upright, left
30015614 microswitch AM 1308
30012084

Support microswitch panel upright, right

Please order by Part Number

PL 321113212 Version 1 PL18

1-0-91



Miniloader Parts List Publication Number PL 3211/3212

30012190 Pushrod, cassette opening
30012191 Pushrod, rod

pusher control arm

30015566 Nut, M6
30015516

/ Push rod ends, tight-hand thread

T 30015545 Screw, M6 x 16

\30015571 Washer, M6

| ————1:30013260 Cam follower, cassette lid lifting

/30013099 Pivot, bearing
(3 V%mssw Bearing 5-16-5

30013099 Pivot bearngx@ S/

30013095 Cam foliower,
9

pusher rod control arm
30015505 Bush \
/ '

30015566 Nut, M6 —

30015516
Push rod ends, right-hand thread

30015610 Nut, M8

30013101 Shaft, cam follower

\
30015541 screw, M5 x 10 30015618 Washer M5 x 14

Please order by Part Number

PL 3211/3212 Version 2 PL19 1-11-90



o

r

Miniloader Parts List

Publication Number PL 3211/3212

7 VWY vy
30013097 Cam follower, cassetie sucker bar
30013099 Pivot, bearing

3001610 Nut, M8
30013089 Pivot bearing
30015566 Nut, M6

30012192 Pushrod,
cassette sucker bar

30015546 Screw, M6 x 20

30015516

/ Push rod ends, right-hand thread

30015571 Washer, M6

~~ 30015566 Nut, M6

30015516 Push rod ends,
right-hand thread

30015546 Screw, M6 x 20

30015571 Washer M6
3001566 Nyt M6

30013096 Cam follower, magazine sucker bar

3001610 Nut M8
T~ 30015510 Bearing 5165

Please order by Part Number

PL 3211/3212 Version 2 PL20

[-5-91




Miniloader Parts List Publication Number PL 3211/3212

, , 30013132 Torque limiter (includes sprocket)
30015518 Washer, pretoading spring

30015587 Ball-bearing 30013134 Adjuster, friction

30015573 Screw, grub Mdx4

/

&

30013133 Hub, cam motor

30015658 Motor,
(with reduction gear and
clutch plate)12v DC
30015513 Motor, v
(with reduction gear hut
no clutch plate)12V DC

30015581 Washer

\ 30015507 Chain, cam drive

30013135 Housing bal-bearing

30015664 Pin, 2.5 x12mm

Dy
T\ 30013093 Support cam motor
30015564 wa// '\%

30015569 Washer M4 \ 30015561 Screw, M x 10

Please order by Part Number

PL 3211/3212 Version 2 PL21 [-11-90



L

L

Miniloader Parts List

Publication Number PL 3211/3212

30015568 Washer M3

30010011
Photoelectric cell FC4

30015565 Nut M5

30010088
Screw, conveyor tensioning

30015541 Screw M5 x 1

30015570 Washer M5

30010049 Spacer, motor plate

10268 Mountinig, photoelectric cell FC4
30015553 Screw M3 x 18 /300 0268 Mountirig, photoelectric cell

30015569 Washer M4
30015637 Screw M3 x 20
30010047 Flange, bearing

30015637 Screw M3 x 20
30015511 Bearing 10-26-8
30015526 Circlip E10
/3001 5529 Circlip 126

2T\ 30015541 Screw M5 10
‘ 30015570 Washer M5

faa
30015543
Screw, conveyor tensioning MS X 50

o e

Also see page PL23

PL 3211/3212 Version 2

Please order by Part Number

PL22 [-11-90




Miniloader Parts List

Publication Number PL 321113212

30015511 Bearing 10-26

)
-
\

30012038 Side plate, right side

30015566 Nut, M6

W~

30012166 Housing, bearing 30015526 Circlip E10
a 30015529 Circlip 126

30010248 Gear and sprocket (one part)

30015574
“Screw, grub M5 x 5

30015513 Motor12V DC

_\“ / 30015564 Nut M4
g_/ 30015569 Washer M4
30015561 Screw M4 x 1
=) /

s
30015537 Screw, M4 x 10 %'%
30010050
—~ Mounting plate, conveyor motor
30015508 Chain, link connector 30010014Gearhub
4 .
30015506 Chain,belt roller drive 30010013 Gear, conveyor chain

Alsoseepage PL22

Please order by Part Number

PL 3211/3212 Version 1 PL23

1-7-90

2



N

Miniloader Parts List

Publication Number PL 3211/3212

30012187 Mirror, Photocell FC3
30015548 Screw M3 x 8
30010003 Cassette stop
30015568 Washer M3
30010002 Roller, conveyor 30012182 Photoelectric cell FC3
30015534 Screw, M6 x12 30010009 Mounting for FC3
30013569 Washer M4 30010008 Cassette guide, right
“\ 0015537 Screw M4 x10 0 30012189 Reflector, Photocell FC:
30012182 Photocell FC2
g 30015563 Nut M3
—

i N
N 30015526 Circlip E10
10015608 Screw M4x20 (4) \ N, /

. NS (20

| 30010007 Cassette guide, left SN % = ») ,\

}' q

. s \\ A n 30015501 Key, woodrft
t 3001001 g O’

L Mountings, conveyor support ' G

130014321Mountings, conveyor
. support (left hand only) 30010010 .
E j Mountings, conveyor support
(Al modeis)
i 30010005
Spacer bars, conveyor support
30015564 Nut M4 .
30010001 Roller, conveyor drive
30010004
Fitted to machines with Serial Numbers 1217 and up Support plate spacer bars

Please order by Part Number

PL 321113212 Version 2 PL24 1-11-90



Miniloader Parts List Publication Number PL 3211/3212

30015500 Belt, conveyor

30015569 Washer M4

30012280 Stop, rubber : 30015564 Nut M4 /30010047 Flange, bearing
l —
30015569 Washer M4 30010048 Back plate, bearing

30015540 Screw, M4 x30

- 30015565 Nut M5
0018511 Bearing 10-26

(Y
@ »
30015529 Ciiip 126 Q.) B

30015607 Screw, M4 x 20
30015565 Nut M5

30010088 Mounting, Tension screw
30012037 Side plate, lef

30015543 Screw, M5 x 50
30015537 Screw, Md x 10*°
30015529 Cirdipl26

30012166 Housing, bearing
30015511 Bearing 10-26

Machines with Serial Numbers Below 1217 only

Please order by Part Number

PL 3211/3212 Version 2 PL25 [-11-90



Miniloader Parts List Publication Number PL 3211/3212

30015500 Bett, conveyor

30015569 Washer l

30012280 Stop, rubbe

i
B 30015564 Nut M4 30010047 Flange, bearing
. l / - /
30015569 Washer M4, /-

—
30010048 Back plate, bearing

13

30015540 Screw, M4 x 30

!'e-*"-"e-@ii.» ® %\

3 N
30015511 Bearing 10-26 < (“‘ —
0158 Circlip 16— \J 0 L7 ()

- -
AL
i
R
O
',
2

—ry '\\
\ < o .
4
J\
130012333 Side puate, left
30012166 Housing, bearing

30015511 Bearing 10-26

| 30015565 Nut M5

30015607 Screw, M4 x 20
30015565 Nut M5

30010088 Mounting, Tension sow

}0015543 Screw, M5 x 50

30015537 Screw, M4 x10
30015529 Cirip 126

1 Fitted to machines with Serlal Numbers 1217 and UpP

Machines with Serial Numbers 1217 and up

Please order by Part Number

PL 3211/3212 Version 2 PL25/A 1-11-90



Miniloader Parts List Publication Number PL 3211/3212

k 30011036 o 30012190 Pushrod, cassette opening
] o
racket, cassette air injector 30015580 Screw, M4 x 8 (nyion)

30015616 Nut M6 (Lett hand thread)

30012278 Nozzle, Cassette
30015547 Screw, M6 x 40

air injector

30012278 Assembly,
Cassette air injector

30015517
Push rod end, left

\ handthread
i 30011254 Space

30015612 Nut M4

30015563 Nut M3
30015557 Screw, M3 x1

30015602 Hinge

30011019
Carrier, cassette opener mechanism

\\\ 30015576 Screw, grub M6 x 6
30011032 Stug, lid Iifter

30014178 Roller, lid lier

30015518 Washerpreloading
30015617 Circlip, E20 |
30011199 Shaft, lid lifter

\
30012165 Bearing, ny/

Please order by Part Number

PL 3211/3212 Version 2 PL26 1-11-90



I

Miniloader Pants List Publication Number PL 3211/3212.

r
30011021 Rod, release 30015509 Bearing, rolier
30011024 Shovel, release
|
L 0015550 Screw, M3 no
o 30011020 Bush, bearing internal / 30015503 Bush
30015611 Screw, M3 x 6 —% 30011022 Spring
30011030 Bearing, shove! shaft 30011029 ng retum sprin
" \\ o 30011023 Shatt, shove pivo
0015548 Screw, M3 @& 30015571 Washer, Ms
g / T’/ 30011200 Spacer, bearing
30011359 Guide 30015502 Bearing, rolle ~ : 30011033 Arm, pusher for ro
| 30015546 Screw, M6 x 20 .
| (1015549 Screw, M3 x 8 2 _
30015531 E ciip M6
b., 30015571 Washer, M
L 300011026 Guide for rod ~~
30011028 Mounting, S“OV A0
v 015574 Screw, grup gk 30011026 Guide for roc
| BCI015575 Screw, grub 30015613 E clip, M8
1 30011031 Spring
1 30015552 Screw, M3 x16
10011027 Block, thrust '
30015563 Nut M3
b
J0015563 Nut M3
Please order by Part Number
PL 321113212 Version 1 PL27

1-7-90



Miniloader Parts List Publication NumberPL 3211/3212

30012190 Pushrod, cassette opening

30011035 Lever, pusher control 30015616 Nut M6 (Left hand Thread)
30015517
30012165 Bearing, nylon Push rod end, left-hand
N7y thread
30015518 Washer, preloading A
N
30015617 Circlip,E20 ) \
30011360 Cam, pusher rod control arm \\‘\} ’ 30011254 Spacer
30015584 Pin, roll 4 x20 ‘ N
30015576 Screw, grub M6 x 6
¢
30015584 Pin, rolf 4 x 20
<
30015527 Circlip, E12 \ 30015576 Screw, grub M6 x 6
\

30015617 Cirdip, €20 - +30015573 Screw, grub M4 x 4
30015518 Washer, preloading\ S
@ / $30015544 Screw, M6 x10)
%@ 130015576 Screw, grub M6 x 6
‘\@ +30014345 Interlock, front door

130014343 Spring, front door interlock

30015527 Cirdip, EI2

® 30012165 Searing, nylon . Only fitted to machines with Serial Numbers below 1217
130012332 Bearing, nylon t Fitted to machines with Serial Numbers 1217 and up

Please order by Part Number

PL 3211/3212 Version 2 PL28 1-5-91



'e

Miniloader Parts List Publication Number PL 3211/3212

30010197 Plush stri 30010262
sh strp Shaft, cassette locating rofier

- 30015647 Belt, drive

A

30015673 Grip ring 30015646 Grip fing

30010263
- Bush, cassette closing rofler

30015504 Bush

30015537 Screw, M4 x 10
30015646 Grip ring

30015526 Circlip E10(2

/-

‘ 30010247 Gear
. 53
@ O
30010267 Puliey .
| 3&1W15 Roller g 30015529 C(fdlp 126
4 30015667 Washer, 0D224D16.5mm 30015511 Bearing 10-26
30010197 Plush strip l
30010015 Roller
-~ 30015667 Washer, OD22/ID16.5mm
;,, 30015673 Grip ring 30015541 Key, woodruf
> .
130010351 Housing, bearing 30010264 Connecting block
tb 30015537 Screw, M4 x 10 30010261 Shatt, cassette dosing roller
30015574 Screw, 30010015 Rofller
grub M5 x5 : 30015673 Grip ring
\ 36015549 Srew, MO.x 5 30015576 Screw, grub M6 x 6
b > 30015568 Washer M3——————

30010265 Stop, limiter

"Qﬁ 30015511 Bearing 10-26

30015574 Screw,
grubM5x5

30015529 Circlip 126 :30010362 Plate, reinforcement
30010264 Connecting block

Note - The sets of 3 Circlips (30015645) have been changed to one Grip Ring (300015673)

Please order by Part Number

PL 321 1/3212 Version 2 PL29 1-3-91



C

Miniloader Parts List Publiition Number PL 3211/3212

30012040 Sucker bar, cassette
30012238 Spacer, sucker

30012299 Sucker, -
supply magazine

30015591 Connector, straight .
30012086 Shaft, cassette such 5V
- ez Circip, E10

30015504 Bush
30012256 Support, sucker bar

30015504 Bush
30015526 Circlip, E10

30015616 Nut, M6
left hand thread

30012184 Screw, pivot
30012184 Screw, pivot

300015574 Screw, grub M5 x §

30012062 Linkage

30012058 Lever

30012184 Screw, pivot <

\ L -
30015576 Screw, grub M6 x 6 S
W, grub M6 x l\?\> P
/"

oo
/ ]D
0015536 Screw, M4 x 8
30015561 Screw, M4 x 10
30015526 Circlip, E10

30015529 Cirip, special

30015566 Nut, M6
30015571 Washer M6

30015566 Nut, M6

30012053 Gear, supply magazine
30015526 Circlip, E10

30015511 Bearing,

This drawing applies to machines with Serial Numbers 1101 to 1216
For Serial Numbers 1217 to 1300 see PL31A and PL 31B For Serial Numbers 1301 and up see PL 31Cand PL31D

AlsoseepagePL31

Please order by Part Number

PL 3211/3212 Version 2 PL30 [-11 -90



Miniloader Parts List Publication Number PL 3211/3212

T AT

30015576 Screw, grub

-

30012256 Support, sucker bar
1 30015526 Cirdlip, E10
«
i 30015576 Screw, grub
%
30015511 Bearing,
W 30012054 Gear, supply magazine
EL

3001 i

30015576 Saew, gru 2006 Sheft, der
b
i

This drawing applies to machines with Serial Numbers 1101 to 1216
For Serial Numbers 1217 10 1300 see PL31A and PL 318 For Serial Numbers 1301 and up see PL 31C and PL31D

Also see page PL30

Please order by Part Number

PL 321113212 Version 2 PL31

[-11-90



Miniloader Parts List Publication Number PL 321113212

30012040 Sucker bar, cassette

30012238 Spacer, sucker
30012299 Sucker, cassette

30015574 Screw, grub M5 x 5

30015591 Connector, straight

< 30015526 Cirdip, EI0
30015504 Bush

30012256 Support sucker ba
30015504 Bush

30015526 Cirdip, EIO

30015616 Nut, M6
left hand thread

30012184 Screw, pivol

30015517 Push-rod
end, left-hand thread

30012062 Linkage

30012059 Lever

30012184 Screw, pivot

30012326 Shaft, idler
30012160 Lever .~

30015576 Saew,, grub M6 x 6
30015566 Nut, M6

30015571 Washer M6
30015566 Nut, M6

30015526 Circlip, E10 30012053 Gear, supply magazine

30015529 Circlip, special
30015511 Bearing,

This drawing applies to machines with Serial Numbers 1217 to 1300
For Serial Numbers 1101 to 1216 see PL30 and PL31 For Serial Numbers 1301 and up see PL 31C and PL31D

Please order by Part Number

PL 321113212 Version 2 PL31 A [-7-91

@



AR R T SIS T .

.

"

Minibader Parts List

Publication Number PL 321113212

30012066 Shaft
cassette sucker bar

30015576 Screw, grub
30012256 Support, sucker bar

30012328 Shatt pivot

30015526 Circlip, E10

30015511 Bearing,
300 12054 Gear, supply magazine

30012326 Shaft, idier

This drawing applies to machines with Serial Numbers 1217 to 1300
For Serial Numbers 1101 10 1216 see PL30 and P1.31 For Serial Numbers 1301 and Up Se€ PL 31C and PL31D

Please order by Part Number

PL 321113212 Version 2 PL31B 1-7-91



Miniloader Parts List Publication Number PL 3211/3212

30012040 Sucker bar, cassette
30012238 Spacer, sucker

30012299 Sucker,
Supply magazine

3015574 Saew, grub M5 x 5

0015591 Connector, straight

10012069 Shaft, cassette sucker bar
30015504 Bush

$30012062 Linkage #30012256 Support, sucker bar
30015504 Bush
30015526 Circlip,E10
30012059 Lever 30015616 Nut, M6

left hand thread
30012164 Screw, pivot

30015517 Push-rod en
lefi-hand thread

30012326 Shaft, idler

30012184 Screw, pivot /

30012160 Lever

30015576 Serew, grub M6 x 6
30015566 Nut, M6
+30015571 Washer M6

30015568 Nut, M6
30012053 Gear, supply magazine
30015526 Circiip, E10

30015529 Circlip, special 30015511 Bearing,

This drawing applies to machines with Serial Numbers 1301 and up
For Serial Numbers 110110 1216 see PL30 and PL31 For Serial Numbers 1217 101300 see PL 31A and PL31B

+&designed Sucker bar support and linkage. These will be supplied as replacements for the
old shape on all models- pages 28-29 and are totally interchangeable. No modification is needed.

Please order by Part Number

PL 3211/3212 Version 2 PL31 c [-11-90



————msEE

Miniloader Parts List Publication Number PL 3211/3212

30012086 Shaft,
cassette sucker bar

30015576 Saew, grub

30012256 Support, sucker bar

% 30012328 Shaft, pivot bar

T 30015526 Circlip, £10

30015511 Bearing,
30012054 Gear, supply magazine

This drawing applies to machines with Serial Numbers 1301 and up
For Serial Numbers 1101to 1216 see PL30 and PL31 For Serial Numbers 1217 fo 1300 see PL 31A and PL31B

L
L
L
b

Redesigned Sucker bar support and linkage. These will be supplied as replacements for the old
) shape on all models- pages 28-28 and are totally interchangeable. No modification is needed.

Please order by Part Number

PL 321113212 Version 2 PL31D [-11-90



Miniloader Parts List Publication Number PL 3211/3212

30012218 Stud\ 30015564 Nut, M4

30012213 Spring, return

30012257 Support, sucker bar 30015576 Screw, grub

30015591 Collar,
suckerbarsuppoti

30015576 Screw, grub 30015576 Screw, grub

10012054 Gear, supply magazin 30015528 Circlip, A30

30012066 Shaft, lower
30015530 Washer, split

30015511 Bearing

30015512 Bearing,
30012063 Limiter ring

This illustration for Machines with Serial Numbers below 1217.
For machines with Serial Numbers 1217 and up, see pages PL33A/33B

Also see page PL33

Please order by Part Number

PL 32110212 Version 1 PL32 [-7-90



-5 -

Miniloader Parts List Publication Number PL 321113212

30015517 Push rod end
Left-hand thread

30015566 Nut, M6

—

p -
J ‘ 30015571 Washer Mg
~ \ . 30015576 Screw, grub 30015614
Screw, M6x30

30012071 Compensator, long section
“ (T \

30012164 Sprlng compensator

30012072 Compensator

(.

short section \

30012194 Pushrod, short

30012325 Housing,
compensator

30012072 Compensator,
short section .
30012083 Shaft

30015533 Screw, M6
30012053 Gear, supply magazine

30015511 Bearing
30015529 Circlip, 126

i This illustration for Machines with Serial Numbers below 1217,
For machines with Serial Numbers 1217 and up, see pages PL33A and PL33B

Also see page PL32

Please order by Part Number

PL 3211/3212 Version 2 PL33 11-1-90



Miniloader Parts List Publication Number PL 3211/3212

30012324 Collar, magazine
30012218 Stud 30015564 Nut, M4 injector bar support
30012213 Spring, return

30012329 Shaft, sucker
\ . /o

30012257 Suppon, sucker bar

3001 2054?5ear, SUPPlY  MAgAZ I NBa N\~~~ \

30015511 Bearing

NN 30015532 Screw, M52

\\ Washer

30015529 Cirdlip,126
30012063 Limiter ring

30015512 Bearing,

30015528 Circlip, A30
30012184 Screw, pivot

\ 30015528 Circlip, A30
30012061 Linkage \\Qy 30015511 Bearing
30015504 Bush 10x12x15
N\
30015526 Circlip, E10 30015576 Screw, grub

30012184 Screw, pivot
30015526 Cirdlip, E10

30012286 Rod, tiit connecting
30015563 Nut, M3

30012057 Lever, it \\

30015536 Screw, M4:x8

N

30015668 Clip, *P* 1

\ " _— - -
30012128 Collar, tilt/mechanism 30015563 Nut, M3 "30012127 Pin,tit mechanism pivot

This illustration for Machines with Serial Numbers 1217 and up
For machines with Serial Numbers below 1217, see pages PL32 and PL33

Please order by Part Number

PL 3211/3212 Version 2 PL33A 11-1-90



roc

T

Miniloader Parts List Publication Number PL 321113212

30015576 Screw, grub

30012071 Compensator, fong Section 30012327 Shaft

30015517 Pushrod end,
left hand thread

30012164 Spring, compensator

30012072 Compensator,
short section

30015614 Screw, M6x30
30012053 Gear, supply

magazine

30015511 Bearing

30015566 Nut, M6
30015571 Washer, M6

30015616 Nitt MA
eft-hand thread

30012194 Push rod shor
+ 30012325 Housing, compensator

30015511 Bearing
30012072 Compensator,
short section

30015511 Bearing
30015529 Circlip 126
30015533 Screw, Mx10

30015529 Circlip 126
30015526 Circlip £10

This Illustration for Machines with Serial Numbers 1217 and up
Formachineswith Serial Numbers below 1217, see pages PL32 and PL33

Please order by Part Number

PL 321113212 Version 2 PL33B 11-1-90



Miniloader Parts List

30012380 Sucker bar,supply magazine

30012299 Sucker,
supply magazine

30012300 Sucker,
magazine with “O" ring

/ 30012181 for machines
30015566 0’ ring without lift before tilt
30015574 Screw, grub

M5x5

30012182 Photoelectric cell FC5
30012348 Support, FC5

/ 30015563 Nut, M3

30012352 Stop, rubber
30012274 Adjustor, magazine bar height

30012357 Assembly,
magazine air injector bar

30012356 Bar, magazine air injector/ '

30015591 Connector, straight / .

30015591 Collar, Serial Number below 1217
30012324 Collar, Serial Number 1217 and up

\0012187 Mirtor for FCE
30012079

Support FC5 mmror

30015569 Washer, W4

30015536 Screw, M4x8

Also see page PL35

Please order by Part Number

PL 321113212 Version 1 PL34 1-7-90




C

r—

Miniloader Parts List

Publication Number PL 321113212

30012073 Lever, delivery angle control
30015526 Circlip, E10

30015557 Screw, M3x10

30015574 Screw, grub
30015504 Bush
30015526 Circlip, E10 \ \
30012067 Shaft, upper
30012185 Spring, return
30015504 Bush 1. A&
10012058 Lever . »

T 30011020 Bush, bearing

30015563 Nut, M3 ‘
&

30012217 Pin, limiter

30012257 Support, supply sucker bar
30015592 Connector, tight angle

Also see page PI1.34

PL 321113212 Version 1 PL35

Please order by Part Number

1-7-90




Miniloader Parts List

Publication Number PL 321113212

30015526 Circlip £10

30012164 Screw, pivot

30012061 Linkage,
magazine sucker
movement

30021057 Lever, magazine
sucker bar tilt (lower)

30012130 Rod, tilt connecting {machines without lift before tilt)
30012286 Rod, fitt connecting (machines with lift before tilt)

30015526 Circlip EI 0

30015504 Bush, 10x12x15

30015537 Screw, Méx10

30012127 Pin, filt
mechanism pivot

30012128 Collar,
it mechanism

30012166 Housing, bearing

30012077 Spacer
30015526 Circlip E10

30015511 Bearing,

rolles

30015529 Crclip 126

30015571 Washer, flat Mg

30015544 Screw, M6x10

This Tustration for Machines with Serial Numbers below 1217.
For machines with Serial Numbers 1217 and up, see pages PL33A

Please order by Part Number

PL 3211/3212 Version 1

PL36

1-7-90



.

-

Miniloader Parts List

Publication NumberPL 3211/3212

30015569 Washer, Rat M4

/ / 30015564 Nut M4

30012229 Spacer 30012188 Plate,
30015815 Microswitch microswitch mounting
30015514 Motor, tilt 12V DC
30015536 Screw, Max8 o = (with gearbox)
30015568 Washer, flat M3 !\’]%
P = A

30015552 Screw, M3xté _ “‘ﬁ @/@

30015575 Screw, ' QO '

grub M5X8 : D
30012129 Cam, tit — oy { o 30015644 Screw, Hax30

. s T 30012229 Spacer, microswitch

30012128 Collar h!l“‘@ R, o pacer,

1 ) Sy, W
30012127 Pin, ﬁn_____—-—‘y ) "\\~ 3 \ ‘30015549 Screw, M3x8

mechanm v 30015815 Microswitch

. ~ AM 715559
30012241 Spacer = o> <\“‘
<G
&

<“J

>

il

30014121 Support, Tilt motor N
\ 30015564 Nut. M4

d I}
30015561 Screw Mdx10 30015563 Nut, M3 300 15568 Washer M3

Machines without lift before tilt

This lllustration for machines without lift before tilt
For machines with lift before tit see pages PL38 and PL39

Please order by Part Number

PL 321113212 Version 2 PL37

1-11-90



Miniloader Pars List Publication Number PL 321113212

30015552 Screw, M3x16

30012287 Ratchet, pallette /
30015569 Washer M4
30015536 Screw, M4x8 7 © 30015563 Nut, M3
_ 30012292 Ratchet, teeth
30012282 Pivot, ratchet { ;/

30015633 Nut, nylock M4

30012295 Spring, paliette return \% @ :9’________/::- 30012288 Block, mounting

300 12228 Roller, tilt lever \ “@:@ / 30012293 Spring, return
30012291 Cam follower. tilt '. / 30012290 Cam follower

30015563 Nut, M3
30012185 Spring, return — <& 30012297 Shatt, pivot

Machines with lift before tilt

Also see page PL39

Please order by Part Number

PL 3211/3212 Version 2 PL38 [-11-90



Miniloader Pars List

Publication Number p|_3211/3212

0015815 Miaoswitch

0012229 Spacer (behind)\

30015537 Screw, Mdx10

30012301 Bearing, nylon

30015563 Nut, M3 ~——_|

30015564 Nut, M4 —|

30015551 Screw, Max12 /

30012281 Support, Tilt motor

30015560 Screw M4xs

30015552 Serew, M3x16
;30012166 Plate, microswitch mounting

30015514 Motor, tit 12V DC

S 30015549 Screw,Max8

s 30015563 Nut, M3

- 30012298 Pillar

~
ﬁ)____\ 30012377 Shattfor it motor
1
8
\ 30015578 Screw, g:b M6x8
30

\012264 Cam for micrsswiich

’ 30012283 Cam, tit mot
: N il motor
30015650 Washer (special) 30012285 Clamping fing

30015526 Circlip, E10

Q

Machines with lift before tilt

Alsoseepage PL38

PL 3211/3212 Version 1 PL39

Please order by Part Number

1-7-90



Miniloader Parts List Publication Number PL 321113212

30015565 Nut, M5
30012270 Cam, fim

delivery angle control \ 30012183 Stop, for sucker bars

30015570 Washer ‘ 30015565 Nut, M5
30015542 Screw, M5X 14

30012082 Pivot
30015566 Nut, M6

30015537 Screw, M4X10

\\30012186 Spring
1 30015565 Nut, M5

, ‘@\m

30018517 Push

rod end, left hand
thread

30015526 Circlip, E10 30012077Spacer ~~

\ 30015526  Circlip, E10
30015511 Bearing, rolier

30015529 Cirdip, 126

This illustration for Machines with Serial Numbers 1162-1216.
For machines with Serial Numbers 1217 and up, see page 41C

Also see page PL41

Please order by Part Number

PL 321 1/3212 Version 2 PL40 1-11-90



Miniloader Parts List

Publication Number PL 3211/3212

s 30015517 Push rod
ends left handthread

30015545 Screw M6x16

30015571 Washer M6

30015505 Bush
- 30015516 Push rod
30013098 Lever, magazine sucker bar / ends, right-handthread
30015545 Screw M6x16

This lllustration for Machines with Serial Numbers 1162-1216.
For machines with Serial Numbers 1217 and up, see page 41C

Also see page PL40

Please order by Part Number

PL 3211/3212 Version 1 PL41 1-7-90



Ci

Miniloader Parts List Publication Number PL 3211/3212 _

30012075 Cam, film delivery angle control T 30015565 Nut, M5

30012183 Stop, for sucker bars -
30015565 Nut, M5
30015570 Washer, M5 / 3

30015542 Screw, M5x14

30012183 Stop, for sucker bars

/3001 5566 Nut, M6
30012186 Spring

T 30015565 Nut, M5
30012076 Lever,
magazine lid lifting

30015517 Push rod

end, left hand thread

30015537 Screw, M4x10

30015526 Circlip, E10 30012166

Housing, bearing

30012077 Spacer

30015526 Circlip, EIO

730015511 Bearing, roller

30015529 Circlip 126

Machines with Serial Numbers 1101 to1161
For machines with Serial Numbers 1217 and up, see page 41 C

Also see page PL41B

Please order by Part Number

PL 3211/3212 Version 2 PL41 A 1-11-90



Miniloader Parts List Publication Number PL 3211/3212

30015517 Push rod end,
left hand _thread

30015566 Nut, M6

/30015505 Bush

30015505 Bush

30013100 Shaft /

30015505 Bush

\
30015516 Push rod end,

30013098 Lever, magazine sucker bar right hand  thread

30015545 Skew M6xtg

Machines with Serial Numbers 1101 to1161
For machines with Serial Numbers 1217 and up, see page 41C

Also see page PL41A

Please arder hv Part Nuumher



Miniloader Pars List Publication Number PL 3211/3212

30012183 Stop, for sucker bars

30015565 Nut, M5
30014322 Bracket, suckerbarstop

/%

30015566 Nut, M6 30075565 Nut, M5
\ -\\_:/
30015545 Screw Méx10 . @
/30012082 Plvg
%

30012270 Cam, film
delivery angle control
30012186 Spring, return

30015542 Screw M5x14/ - /
/@ Y ——— . 30015517 Push rod end,
y 2 left hand thread
30015567 Nut, nylock M6 / \J

30013098 Lever, magazine sucker bar -

30015570 Washer M5
30015545 Screw Mox16

30015571 Washer M6

Machines with Serial Numbers 1217 and up

Please order by Part Number

PL 321113212 Version 1 PL 41c [-7-91



-

r——

Miniloader Parts List

Publication Number PL 32114/3212

3001 0011 Photocell FC6

30014117 Mounting FC6

30012188 Plate microswitch mounting

30015609 Screw M530
30015565 NutM5

30015568 Washer M3
30015554 Screw M3x20

30012317 Roller, magazine latching
'

1126 and up
30012080 Roller, magazine fatching
below 1127

30015532 Screw M5x12

30015570 Washer M5
30015565 Nut M5

« 30012245 Mounting, microswitch

30015814 Micraswitch MS1 below 1107 only
30012318 Microswitch MS1 after 1127 and up

30012045 Upright, left front

- 30012042 Guide, (left) supply magazin

30012043 Guide, (right)supply magazine,

30012044 Upright, right front

i
30012043 Guide, {right) supply magazine,
1162 and below

after1162

Alsoseepage PL43

Please order by Part Number

PL 321113212 Version 2 PL42

[-11-90



G |

Miniloader Parts List Publication Number PL 321 1/3212

30015815 Microswitch
30015561 Screw, M4x10

30015609 Screw M5x30
30015565 Nut M5
30015552 Screw M3x16
7~ 30015568 Washerm3
% | 30015564 Nut M4
/ /
<% (i
] |

N ‘a

S Ayt 30015568 WasherM3
0012085 Stand, left \ S (L 30015563 Nut M3
10015531 E clip Mg \ \\ % lli 30015525 Circlip £6

¢ % 'L 30012080 Roller, magazine latchin
0014115 Lever, \ \ [ orer, Tag !
Aagazine lid litting ] A ,i D ‘Iléj 30012081 Pin, magazine latching
NG — <7 S
10015571 Washer M6 { — <4prad
P Qe = ‘l n\
10015566 Nut M6———__ T3l o2 RS
':‘ \:'. -
30013354 Screw M6x25

10015571 WasherMG/ / Thin head

30015516 Push-rod end, right-hand thread

30012195 Pushrod, magazine cover lifting

Alsoseepage PL42

Please order by Part Number

PL 321113212 Version 1 PL43 1-7-90



ge

(f

C

Miniloader Parts List Publication Number PL 321113212

30015557 Screw, M3x10 30012186 Plate, mounting

30015557 Screw, M3x10 30015568 Washer M3

30015554 Screw, M3x20
30015548 Screw, M3x6

o \\
30014125 Intake, fray quide ’

30015558 Washer M3 /
30015563 Nut, M3

30010011 Photoelectric

cell FC7
30014119 Bracket FC7
/30012317 ( Atter 1126)
30012081 Pin
~— 30015525 Circip E6
x 30012080 Rollers,
latch opening

30015568 Washer M3
30012188 Plate, mountin

\

30012081 Pin
30015525 Cirdip E6

30012080 Rollers,
latch opening
30015557 Screw, M3x10

30015570Washer M$
30015565Nut. M5
30015568 Wzsher M3

30015563 Nut, M3

Stand-alone version only

Alsoseepage PL45

Please order by Part Number

PL 321113212 Version 2 PL44

1-11-90



Miniloader Parts List Publication Number PL 3211/3212

30014111 Guide,right hand
receiving magazine

5 z 30012188 Plge, mounting
30015607 Screw, M4x20

' . 30015563 Nut, M3
]
30015569 Washer M4 ' %

z 30015564 Nut, M4
30015554 Screw, M3x20 ~ N

S
30015815 Microswitch MSN «ﬁ H 30015568 Washer M3
(up to SMNo.1216 only) :
A |\ 30015554 Screw, M3s20
\-30015552 Screw, MX16 015569 Washer M4
30014266 Cover, MS10 2 30015564 Nut. w4

0015568 Washer M3

%
30012188 Plate, mounting /
30015564 Nut, M4
/ 30014113 Cress member
30014110 Guide, left hand recelving nécezne guide

receiving magazine

Stand-alone version only

Alsoseepage PL44

Please order by Part Number

PL 3211/3212 Version 2 PL45 1-11-90



—

r

- -

Miniloader Parts List

Publication Number PL 321113212

30014111 Guide, fight hand -
receiving magazine

/

30012188 Plate, mountin

. 30015563 Nut, M3

30015568 Washer M3
30015564 Nut, M4

30015607 Screw, M4 x 20
30015569 Washer M4
30015815 Microswitch MS11
30015554 Screw, M3 x 20

-

|
S o 30015568 Washer M3

30015579 Screw, 7 x !,4 < 30015554 Screw, M3 x 2(
130014341 Cover \% 0015569 Washer M4

e 30015945 Switch, interock 30015564 Nut, M4
30015971 Bush, strain reliet

30012188 Pate, mounting \

30014340 Backplate

30014113 Cross member

3001552 Nt 4 receiving magazine guide
30014110 Guide, left hand

receiving magazine

Stand-alone version only - Serial Number 1217 and up

Please order by Part Number

PL 321113212 Version 2 PL46 1-11-90




Miniloader Paris List Publication Number PL 3211/3212

30015557 Screw, M3x10 30012188 Plate, mounting
30015568 Washer M3
30015554 Screw, M3x20

* 30015557 Screw, M3x10
30015548 Screw, M3x6

30010011 Photoelectric
cell FC7

o A 30014119 Bracket FC7

QQ\ 30012317 ( After 1126)

30014125 Intake, tray guide 30015525 Cirdlip E6
30015558 Washer M3 30012080 Rollers,
30015563 Nut, M latch opening
30015623 Nut, M4\ 30015568 Washer M3

30015669 Washer, star 130012188  Plate, mounting

30015623 Screw, M4x6

30012081 Pin
30015525 Circlip E6

30012080 Rollers,
Jatch opening

30015557 Screw, M3x10

30015570 Washer M5
30015565 Nut, MS

30015568 Washer M3
30015563 Nut, M3

Stand-alone version only - Serial Number 1217 and up

Please order by Part Number

PL 3211/3212 Version 2 PL47 [-11-90



(

-

r—

Miniloader Pars List

Publication Number PL 3211/3212

30014233 Bracket, magazine guide

30015561 Screw Max10 30015546 Screw M6x20

30014120 Lever, supply magazine
30015564 Nut M4 300155 Screw, grub M5x5

30014139 Spring, return

/ 30015531 £ clip M6

@

py - )

30015538 Screw M4x14 ® : i @@
30015564 Nut M4 7 ,
30015517 Push-rod end : 30015566 Nut M6
left-hand thread ! 30015571 Washer M6

30015616 Nut M6

left-hand thread 30015571 Washer M6

30015566 Nut M6
30015546 Screw Méx \

30015516 Push-rodend
right-hand thread

Stand-alone version only

PL 321113212 Version 2 PL48

Please order by Part Number

[-11430




Miniloader Parts List Publication Number PL 3211/3212

30012188 Plate,
microswitch mounting FC1

30012126 Assembly, 30015552 Screw M3x16

Multiple load sensor FC8 30014118 Bracket, FC1

30015554 Screw M3x20
30015564 Nut M4 = \\\i\\\
30015569 Washer M3 \
@ ‘ | \ 30015564 Nut M4
/ \—_ / 30015569 Washer M3
10015554 Screw M3x20 9/ 30015569 Washer M3
10015562 Screw Mdx12 —— J —~— 4
30015564 Nut M4 —____ AL % -
) ~
0015562 Screw Mdx12 Qpﬂ @%‘W@\ =
/.4" @
30012126 Assembly, = |
“multiple fitm load”
sensor

A
\\ N 30015554 Screw M3x20
™\ 30015569 Washer M3
%
// \ 30010011 Photoelectric cell FCI
30015537 Screw Mdx10””

30015564 Nut M4
30015555 Screw Mdx8

30015627 Plug, light-tight””

30014202 Cover, PCB's

30014221 Label, serial number
30015630 Gland, cable

Please order by Part Number

PL 3211/3212 Version 2 PL49 1-11-90




- ——

l

Miniloader Parts List Publication Number PL 3211/3212

30014234 Piate, magnetic catch
130014337 Latch,
$30015671 Door, rear

' 30015557 Scew M3x10
“ 130014338 Block, € |
cath mounting r g .
130015611 Screw, grub// '

. 30,015607Saew Méx20
130015556 Screw, M3x6 3(0015672 Chain, safety
/30015559 Screw M3x14
/ y 30015671 Tzg, earth
% /
W |
30014235 Catch, magnetic 2
L | ~30015564 Nut
N \
; 30014235 Catch, magnetic 4
L ! N 30015561 Screw 10
200115563 M \\ 30015569Nasher M
L 30015569 Washer, M4 \ 30015569 Wasner, =
30015670 Wire, earth
i 30015564 Nut, M4
; /

/ \3001 5669 Washer, star
30015569 Washer, M4

30015564 Nut, M4

{ Fitted to machines with Serial Numbers 1217 and up

Standalone version only

Please order by Part Number

PL 321113212 Version 2 PLS50 1-11-90



Publication Number PL 3211/3212
Miniloader PDarte 1 2.1

30014180 Assembly,
double magazine

/ _» 30014176 Lid, magazine

30014178 Roller,
magazine lid lifting
|

e

30014210 Handle for

3NN14177 Pin. magazine hinoe
single magazine insertion

wwwiT e -

30014179 Assemb),
single magazine Cassette

30015663 Touch-up paift

Please order by Part Number

-7-90
PL 32116212 Version 1 PL51



l ‘

Minibader Parts List Publication Number PL 3211/3212

= Printed circuit Boards

x for the
Minifoader

“

L

G A

L o A

Please order by Part Number

PL 321113212 Version 2 PL52 3-1-91



Miniloader Parts List Publication Number PL 321113212

PCB 101
Assembly 30015801
No longer available

2 g2 g 282 B3 82 g5 gi o3
8 § § 8 8
ARARAINL.E}ELBES
¥ 7 —30016627
\ KAOT 1 30015621
‘ T1 b=30015617
h —30015895
30015865 FC1 KFC1A ZI 30015855
30015820.__—_.0 '
30015817—1—9) KR1

30015891 —

T Tlscorseas
30015869 l i % :\\30015317
200158277 KA rg Uao015889

30
o8
5]

Y e B 70|
30015818 = b

30015872.//'0 KRNiE KR3 " KRM 1-‘_\_—30015317
30015820 1 a, - 30015816
30015817 ~1 %:—mﬁan
30015831 — -—ggg}::;;
30015818 -
30015972_@ - ""}_.- _—+—130015824

b b bbb b Ly e e e

T

Fitted to machines with Serial Number 1101 to 1161
except for Miniloaders with NO "M" suffix.

REPLACED BY PCB 101 M (30015966)

Please order by Part Number
PL 321113212 Version 2 PL53 1-7-90



AT T

-,

—

Miniloader Parts List Publication Number PL _3211/3212.

PCB 101A
Assembly 30015925

No longer availab|,
g ® 30015886 30015817 30015817 30015817 30015831

30015821 30015831 30015866 | 30015816
30015899

30015817

30015831 30015827
30015817 \ / 30015821
_ 30015817

yd

30015866

N\
30015824\\ \\

30015891 ~.

Z /
BO/E;/b/ -~ 30015809
30015869
=

1
\
30015869 J
30015899 \ l @ " ' i

| —— 30015833

30015817

30015831 — g @ﬁ‘* 30015899

30015817 — , 5 17 F 30015833

30015900/ . ’(%' X | 30015817

30015325/ ) & \‘ AN 30015816

20015816 “Cﬂi 30015873

30015917//l @ 1 30015817

30015816/ % elals 14141 11 l]lhllhlnhh 30015833
[T

NN e

Fitted to Miniloaders with Serial Number 1162 0 1344
and Miniloaders with Serial Number 1101M to 1161M

REPLACED BY PCB 101B (3001 5957,

Please order by Part Number
PL 321113212 Version 2 PL54

1-7-90



Minibader Parts List Publication NumberPL3211/3212

Replacement for PCB 101A
PCB 101B

S s a2C- s8R S S
Assembly 30015967 2 B RRRRERR8B838R
. - T T 6 - S -— 8 8 6 S
:°g:::‘15:—\ 8 883888888388838¢8  sno1ser7
aorser—— | ] LTI LT IIT T T /) soorsess
— /) }‘ﬁg/ 30015869
30015824 cirn 1
\ - 1 / e 30015833
30015891 \g): - N e / 30015827
30015869 1 VA / ’ 30015817
30015899 Nb ﬁ ? ” 30015899
30015821 | @ 30015834
30015800 ——————— ™N « 30015825
30015817 r\[j > B @0
N ’ = 30015817
30015825 -~ N 30015816
7 b —
30015816 ———] / / \\.—_30015873
soo1ss16 — Y1/ 30015968
30015827 4 ~N——— 30015823

30018838 —— IIIIIIIIIIIIIIIIIIIIIIIIIIIIIII N 30015817
30015865

Fitted to Miniloaders with Serial Number 1345 and up
(Also fitted to Miniloaders with Serial Number 1101 M to 1161M
and Serial Numbers 1162 to 1344 as Mod M28 Tvpe 1)

REPLACES PCB 101A (300159%)

Please order by Part Number
PL 3211/3212 Version 2 PL55 [-5-91



5

Miniloader Parts List Publication Number PL 3211/3212

- Replacement for PCB 101

- Egszrmysoms%a N CENSENeNNEe B o
EEREREERERS858 38§
Q o [=d '5 o s s PPPPP — e -
- c%’\e‘%\§88%88§§§§§§§§
3001sees —_ D\ \ L\ [T o
_ 30015820\\ _ \é N\ ] | Y0tser
30015817 \ 1 Bl 3001899
30015891 ol LSBT 30015869
- 20015859 -0 \ ‘ 30015833
30015827 ——F—p— b \ Q: , 30015817
‘ 30015831 — =9 \ ™~ 30015899
~ 30015818/ v s F 30015866
/ \30015825
3oo1ss7z/—-———9 D . = —
“ 30015820 /'ﬁ) 5 T\ J2ooser
30015817 g o =X O \30015816

worsses_— NI T sootsess

; 30015831 7 30015873
L soorssts — ] TARANAARARRAN] “ootoan

N
L
L
EL
i Fitted to Miniloaders with Serial Number 1101to 1161 as Mod M29 (Type 1)
% (Except Miniloaders with Serial Number 1101M to 1161M)
REPLACES PCB 101 (30015801)

Please order by Part Number
PL 3211 Version 2
13212 PL56 1-5-91



Miniloader Parts List Publication Number PL 321113212

PCB 102
Assembly 30015802

~ - [ ] ~
- o [ -
= 5z B: Egi:8;8
£ 22 88 8 2 g9 g2 8
§ § 8 o 8 o 8 [ g
v 12/ %/ 7]
30016617 A | ! J / J
30015874 / 30015817
30015820 30015831
30015866 KFC3A 30015821
30015831 <O —————30015866
30015818 §--¢ / T3/ T5 ~ 1 ——1—30015889
300 S8e ¥ A 30015817
30016872 - ) KRX
30015827 L O d )
20016866 | [ 30015891
60015800 _ FC4 20015869
| — ——30015832
-—30015816
30016617--+— 10O ‘Q 30015816
30015866 o |9 \ 5
30015818 4
30015872 CTe KNRB ¢ _
30015827 s \ 30015817
300158241 30015825
30015827
KFC4B

™

INHEEEEIEIN
5§ 8 &8 8

300158651~

Fitted to Miniloaders with Serial Number 1101 to 1161
(Except Miniloaders with Serial Number 1101M to 1161M)

Please order by Part Number
PL 3211/3212 Version 2 PL57 1-7-90



g T

(‘“

S

Miniloader Parts List

Publication Number PL _3211/3212

PCB 102A
Assembly 30015926

30015817 30015892 30015817 30015899

30015866

30015866 30015831

30015866 30015831 | 30015821 30015817 30015866 »
] 30015817 30015821
30015869 300158
30015866 30015898
30015825
. : 30015817
A \\ 1

X —F / /30015891
30015900, \ l] 1 / / 30015869
30015825 N\ X_;_% D 7 //
3oo1ss1s\\8 3 / /7 /30015825
30015931\? g é 8 / 30015832
30015875 D 8 30015816
] = Y

3oo15915/// QE] / —soorsere
zs:::;: : ///é \ : 30015817
30015933 ; /r \_\\ 20015827
:gg:::;:} I— hh_llldAlhhhhl.hhhlnh 30015885

T

: ini ith Serial Number 1762 and up
Please order by Part Number
PL 3211/3212 Version 2 PLS8 -7-90



Miniloader Parts List Publication Number PL 3211/3212

PCB 103
Assembly 30015803

SESST88 ST B L 5 SBBe Qe g
BEEREIR 82-848-BaRR BR 2L g
HHHE 11
] T T10 | ——30015831
30015827 'q —d T4 o L 30015817
30018875 f;' \
30015876 ~— ; KFC1B -
30012818 T2 ;
30015817 0O | - 30015621
30015824 —~—f——— {3 30015659
jis— kG s
30015831— \T9 KR1A —2221122;
:‘;1‘:::— @) { 30015616
30015818— T3A KR2A KRXA M —}—so01se17
30015825 —f——a" > N ——30015825
33:1155:3;: —30015624
30015871 — JllllllllIllllll]llllllllllll5
—30015865

sossze— WTTTITTTITTITITIOTIN

Fitted to Miniloaders with Serial Number 1101 to 1124 and 1126
(Except Miniloaders with Serial Number 1101M to 1124M and 126M)

Please order by Part Number

PL 321113212 Version 2 PL59 1-7-90



Miniloader Parts List

PublicationNumber Pl 321 1/3212

PCB 103A

Assembly 30015927

30015869

30015821 30015899 30015831

30015817 30015821 30015899 30015833

30015899\ 30015825\ 30015817 | 30015866 30015868 /30015827, 30015817 30015835
30015817 30015831
30015831 ‘ 30015817
30015866 %30015817
30015821\\\ \b NN\ Ut —77 Q/ -y ’/ 30015816
30015827\>: y \ / g{ / 30015825
30015877 By =\ % :% / 30015816
30015834 —— = O S 'y S 30015817
30015825/7-6 < — 30015817
30015816 ézz_ﬁié@g) m senl < 30015821
30015824 —] ’ T 30015899
30015817/£ o) g — \30015917
30015031 — | | B N— —\ \30015817
30015899 —_| ' \30015816
30015818 \ 30015817
30015817% . 11 nmm n - q \30015825
30015825 ,””””“""””"”"”m \\\30015824
30015834 30015865
30015816
30015871

30015824

' ini ' ial Number 1162 and up
tted to Miniloaders W|th_ Seria
E;us Miniloaders with Serial Number 11 01Mto 1161 M

Please order bv Part Number



Miniloader Parts List

Publication Number PL 321 1/3212

PCB 103B
Assembly 30015937

30015827, 30015892 30015825 30015821 30015899 30015821 30015899 30015825
30015875 30015892 | 30015827 | 30015817 | 30015869 [ 30015827 / 30015875,” 30015836
30015827
30015866 30015833
30015817 30015816
30015836 | &7 / 30015817
24 Q//
30015869 30015821
30015817 ~ //d) —
/ /
30015818 N L 30015899
= L
30015827 \\3 ,//30015833
30015825 \ — b | 30015817
o, -//
30015816 — | 30015824
30015816> - 7 5
30015871 e T
30015834 /
30015834

Fitted to Miniloaders with Serial Number 1125 and 1127 to 1161
except Miniloaders with Serial Number 1125M and 1127M to 1161M

PL 3211/3212 Version 2

Please order by Part Number
PL61

|-7-90



-————Fﬁ

Miniloader Parts List Publication NumberPL 321113212
PCB 104
Assembly 30015804
No longer available
888 § 88
30015521 — , ) | 3001583t
KR >~ 30015866
30015859 kR |2 28 KPM 15— | —sootsatz
30015817 — (5
30015827 —4~
W KNRG KSS
Jo01se2 — > T4 [«krra P [krzc
30015816 ———=—CD~ -CO~ o D
)
18 I T7 KFC1B KPC [
30015824 Heud™
30015824
30015824 .
b‘ l]ljjj]j’llilllllllj]ll]ljllll e | —30015855

[T

Fitted to Miniloaders with Serial Number 1101 to 1216

REPLACEDBY PCB 104A (30015949)

Please order by Part Number
PL 321113212 Version 2 PL62 1-7-90



Miniloader Parts List Publication Number PL 3211/3212

PC5 104A

Assembly 30015949
»® * x N~~~ O [=2] - NN~ w
X X9 252888 35 82
L0205 5888585 8 B
© O O 0o 0 © © 0 O © o ©
888888888 88 g 8

15w NN\

30015xxx\

30015xxx\

30015821

30015869
30015899
30015817 =]

11//
7
A

BN o=

&:-\

30015827 =
30015832 —

30015825 = |

%%

3

(¢ 3
(2

30015816 ~ | w
30015866 /./ 30015865
©o015665 ; / pl.LLLI.I.IJ.LLI.J.LLLLI.l.IJ.L.lJ.LIJ.LL.L.D"———

30015824

T

Fitted to Miniloaders with Serial Number 1217 and up

REPLACES PCB 104 (30015804)

Please order by Part Number
PL 321113212 Version 2 PL63 1-7-90



R S T T

Miniloader Parts List

Publication Number PL 321173212

PCB 105

Assembly 30015805

30015817
30015866

30016617

30015835

30015915
30015882

30015831

30015824

30015824
30015872
30015818
30015817

30015882
30015872
30015818

30015817
30015874
30015878
30015818

KFCID

a KF1

KFC7A
L

KR2D

FC5

KR4A

KR&

\

T YOO

=

KR4 12

KF2

Jvrofy

J

b

KFC4A

KNA

§:“1

oT1}]

s

9}

FC7

e

30015866

3—{—— 30015824
94— 30015831

30015817

— 30015874

—— 30015820
b 30015860
[~ 30015891
“—3001581¢
}—— 30015872
-—— 30015827
—— 30015879
— 30015870

— 30015853

30015817
30015878

FC8

IR AP

B

KFC8

30015881

T q:“”‘“"

30015865

Fitted to Miniloaders with Serial Number 1101 to 1161
except Miniloaders with Serial Number 1101M to 1161M

Please order by Part Number

PL 3211/3212 Version 2

PL 64

1-7-91

r



Miniloader Parts List

Publication

Number PL 3211/3212

PCB 105A
Assembly 30015929
No longer available

30015824

30015817

30015817

30015866

30015817 —_____

QOv

30015866

30015831 ———"

?30015824
30015817

30015831

30015817 —m"

O 020 ©

®

OC=—

£~

g P

30015866

30015817

\30015917

TTHTITTTTTITARTCRIRTRTINT ™\

\30015824

30015865

Fitted to Miniloaders with Serial Number 1162 to 1216
Replaced by PCB 105B (3001948)

PL 3211/3212 Version 3

Please order by Part Number

PL 65

1-7-91

Ci



Minibader PartsList Publication Number PL 3211/3212

PCB 105B
Assembly 30015948

ig \ 30015824 30015817 30015817

~ I 30015866
(bl 30015824
2001581 o) o) /‘30015831
SO Ce b @) < ; /130015817
30015866 _ ! IS
30015831 — [ | ¥ E 5 ¢ 30015831
L 30015817 —— [ — 30015866
v b = S
b ﬂ_ ~———__ 30015833
o E Q ~———— 30015824
‘ ! . ) -6\
L
g ]lllllll'llllnllllllllllll |] \ 30015817

z, LA 1

! 30015865
\ 30315917

{

4

Fitted to Miniloaders with Serial Number 1217 and up
plus Miniloaders with Serial Number 1101 M to 1161 M

Replaces PCB 105A (30015929)

Please order by Part Number
PL 321113212 Version 3 PL 66 1-7-91



Miniloader Parts List Publication Number PL 321113212

PCB 106
Assembly 30015806
=
2
LR
8§88 8
=\ oy
20015884 h =
30015887 —
amvisss oo
30015862 —
2015848 (= B E
015895 —
ns walNs s BN >
2015841 __| 1~ 30015854
L~ 30015835
2015896 — | 1. 30015885
/// E‘
//
20015894 -] L
wo1ss0s I] - 30015835
— L NS &
|- 20015866
:::; . KNRB
‘ L= 30015886
swvsans | ——FET] LD - soovsat
oo1see7 ————FET ] N\ " 30015836
A015062 < ond
OV 2|\ e\Cre11 s
-30015824
EEEED \O Note:  *
1 : ; al Relay KD is not
= Q ) 5 o needed on
% g ;5 g g g g 2 machines with
e e = serial Nos.:
1125 and 1127
on .See
modification
notice
29050072.

Fitted to Miniloaders with Serial Number 1101 to 1161
except Miniloaders with Serial Number 110tM to 1161M

Please order by Part Number

PL 3211/3212 Version 3 PL 67 [-7-91



Miniloader Parts List Publication Number PL 3211/3212

PCB 106A
Assembly 30015922
- No longer available

- 30015934 30015837 30015895 30015840 30015839 30015853
. 30015970 \ 30015854 | 30015862 | 30015868 / 30015885 / 30015863
Lo~ 30015895 .
30015862
~ 30015824 H ] ey %L"‘, A Vgt
30015846 o 30015824
~ 30015849 L
1 TRRTS |
30015896\ — 30015864
“ 30015862 ;-./ r{ fa./ :n./ i
30015624 ——
C 30015849 i3 '
30015894 i
‘ 30015916 —— | Q Q
3 30015824 — ] = o\l i —— 30015835
. 30015849/.1 » [m/ [H( IE/ —~ 30015863
sy L= s
30015886
L s = T ==

30015894
30015846

""" Q; &, Q & "\ 30015824

h P = 30015823

i 30015897 / [ - 4 30015838
S > i L L
b 30015884 /
S IR NN
% 30015932-" 30015837 " 30015813 30015838 | 30015848\ 30015898\ 30015846 30015862
|

30015846 30015862/ 30015894 30015846 30015813 30015862 30015897
Fitted to Miniloaders with Serial Number 1162 to 1216

Replaced by PCB 106B (30015946)

,ﬂ
INEANY
Y
I o
|
S

ENOTE: Modification M19 (Type 1) MUST be carried out before fitting replacement board

Please order by Part Number
PC 3211/3212 Version3 PL 68 1-7-91



Minibader Parts Lii

Publication Number PL 321113212

PCB 106B
Assembly 30015946

30015895
30015862!

30015934

30015970 \ 30015654

/

30015837

30015895

30015840

30015862 | 30015868 /

30015839
0015885 / 30015863

30015853

<

30015824\ @ TR

3°°15345\ & ] — *30015824

30015849§

30015896

30015862: _o__-/ , 1/ &/ 3/ 1/ 30315864

30015824

30015849 ————] ) rotsass

30015894 %

30015916 — | Q Q

30015824—— 5 & 5] \& 30015835

30015349/ A30015863

300158947 Q [E{Eﬁ(tﬁ{ﬂﬁrﬂ( 30015866

30015894 / 0=~ | — 30015886
\30015824

30015848 / 06\ 0\ 0~\ L‘I\\‘ 30015823

e / d Jol_lol_lol sootsass

30015895

oo~ AT BRER BOR|

30015867 / / \ \\\\\ \

30015932 ~*30015846 / /30015838 3001%001589 30015846 3(1015862

3001595 30015813 \

30015837 30015951 0015862/ 015894 30015846 30015813 30015862 30015897

Fitted to Miniloaders with Serial Number 1217 and up
plus Miniloaders with Serial Number 1101M to 1161M

Repl aces PCB 106A (30015922

NOTE: Modification M19 (Type 1) MUST be carried out before fitting this board

PL 321

1/3212 Version 1

Please order by Part Number

PL 69

I-7-91



‘

—

Miniloader Parts List Publication Number PL 321 1/321 2

PCB 107
Assembly 30015807
No longer available

30015830.__
30015887 — QCL”'::::S:SO
~——30015817
A
%) 30015866
30015888 —1- )] 30015888
30015830~ —4—O :
30015888 D /30015856
15821
ggg::gﬁ /30015817
[ - 0015886
30015090
30015899
30015616~ 30015869
30015833
30015866
30015824 ] 30015829
30015828~
8._ —30015829
30015830 8— -30015828
sooise2s 30015828
it} E i
Y]]
i
i | 30015828
E,.:. "
30015853 ,_,n 30015828
30015828. |
30015824-} 30015828
30015826~
30015866: g:—- 30015828
30015817
30015824, _"] G ————}-30015829
o —————1 30015817
B} ——soo15688

Fitted to Miniloaders with Serial Number 1101 to 1161
Replaced by PCB 107B (30015965)

Please order by Part Number

PL 3211/3212 Version 3 PL 70

I-7-91



Miniloader Parts List

Publication Number PL 3211/3212

PCB 107A
Assembly 30015947
No longer available

30015888

30018817~
36015817\
30015828~
30015817 ——u_____

30015828 ——————_

30015817 ———————

30015828
————
30015817

30015828

30015866

30015833~

30015869 ———u—__|

/

o
2
1%\

/
ao

| —do015e29

[

30015824

o<

im. KTSA

30015866

_____‘_,.———;30015824

30015866

30015653
[ ;fﬂ

3t 30015817
e

oo 0o 0 &b b
oo

|= -ai 30015828
1
ll_ | 30015951

—_—_ﬂ______———'30015951
___—______————’30015951

30015817
?30015824
30015828
| 30015816

30015899
30015889
30015817
30015821
30015866
30015888
30015866

30015890

30015816

Nsoolsszs

30015888
————— 30015830

—
30015888

30015817

T 001887

30015830
30015817

RN

30015830

Fitted to Miniloaders with Serial Number 1216 to 1345

Replaced by PCB 1078 (30015965)

Please order by Part Number

PL 321113212 Version 3

PL 71

[-7-91

@.
-



e ———

Publication Number PL 321113212

E&

Miniloader Parts List

PCB 107B
Assembly 30015965

aoo1se17\ ’__,,.,——30015833
1
- 30015817 s [l | 30015829
\ O 30015824
b~ 30015817~ : 30015856
: —
! 30015828 ———____| BS G_/soo1ssz4
N4
P 30015817 ———— | __2 - 30015866
¥e ,ﬁ‘}}““:somsssa
30015828 g
~ 30015817 8 = E 30015817
—_—] T R—
30015828 L ] 30015828
“ ¢ L% 30015651
]
0tsEA~—_ g g 30015951
- 30015824 \L | 30015851
\\g? /30015817
30015833\ r '--’,________.——-—'-—'30015828
30015869~ ___ ] ' | ——30015816
) 30015890
30015899 ET e B @J
‘ s [1.50- & b
- 3oo1saeg?‘r’ AN S 30015816
30015825
30015817 g\
-\ -~
- 30015821 B \30015353
=y
30015866/ ~'\30015830
3oo1ssaa/ 30015868
30015866 ..\30015817
300153307 ‘\30015537
30015830

30015817

Fitted to Miniloaders with Serial Number 1101 to 1161

Replaces PCB 107(30015807) and PCB 107A(30015947)

Please order by Part Number

PL 321113212 Version 3

PL 72

[-7-91



Miniloader Parts List Publication NumberPL 3211/3212

PCB 108
Assembly 30015898
g
i
0 -
30015851 —y :
30015821 : 0
. U A
&
30015914 — - -30016666
30015913} =1 r>
30015912_—--//'
: O

30015621 =" [ [
— | —30015855

e

g5100€

Fitted to Miniloaders with Serial Number 1101 to 1161
except Miniloaders with Serial Numbers 1101Mto 1161M

Please order by Part Number
PL 3211/3212 Version3 PL 73 [-7-91



Miniloader Parts List

Publication Number PL 321 1/321 2

PCB 108A
Assembly 30015924
No longer available

30015915
30015878

30015882

30015874 30015915 30015879

ROMSSEH 300
4

78
74
/

30015817

15/ 30015851 30015866
//

30015881 \4= 7
30015827\ -
% g
30015882 @4 B
\hﬁ_j’ d o)
30015831 © 3o | 30015831
30015817 (8 o o (8 o 0 e \ 30015874
dD o] dD o) Bt\aomssw
Tdo “[Ho O 30015869
\ 30015820
1 o o T——3
0015819
éﬁ o @ . 30015827
/ [do,
/ &35 30015822
30015821 o2 © g '
30015912 | QD@ \ 130015818
30015913 d S 130015821
30015914 @ Q 130015855
0o © '
Q
y i m
30015821 Fo
Vi 30015821
Y
30015851

Fitted to Miniloaders with Serial Number 1162 to 1324

Replaced by PCB 108B (30015953)

PL 3211/3212 Version 2

Please order by Part Number
PL 74

1-7-90



Minibader Parts List Publication Number PL 3211/3212
PCB 108B Replacement for PCB 108A
Assembly 30015953
N T - N DM ~ O O
2222BEEE8¢F
88888888883
\\ L]
30015882 \ H [ [ /
30015827 \ {edl/ /- [
30015881\
30015882\ (@Jc S
30015882\ @ Qi b
30015831 \ o
\\\0 P O 30015831
oo 30015874
Q G O ¢ [ ——— 30015817

[0} (o) &l 30015869
30015851 @-@ o © ©_ | T 30015820
T 30015819

I~ OC © 30015827

[ ]
. G 3 \ 30015822
30015851 v éﬁg -~ % 30015818
30015821 — | . —
30015851 —— | G o 30015821
30015954 1+ A b
30015913 © |Q /30015855
30015914 ~——u | @ oo i
30015851 —_— ] 0
30015821 .
2001568511 o Important:
— 4 r‘ ‘ N\ To fit this PCB as a _
XA K § IR XX |l replacement for PCB 108 in
—— [ a stand-alone Miniloader or
S a @ | aProcessor-interfaced

-~

Shorting plug 30016323here Miniloader which does not
it no FCY photocell is fitted have an FC9 Photocell you
8 &8 T EEE must also order a Shorting
5 5565656565055 Plug 30016323 for FC9.
O O O O O O O © ©
M M M MO O OO OOnm

Fitted to machines with Serial Number 1325 and up
and Serial Numbers 1101 M to 1161 M

Please order by Part Number
PL 3211/3212 Version 2 PL 75 3-1-91



Minibader Parts List Publication Number PL 3211/3212

] MINILOADER

AT

("'

Part List
in
Number order

o

r

Miniloader Parts List

PL 321113212 Version 1 PL76 1-7-90



Minibader Parts List

Publication Number PL 321 1/3212

PARTS LIST IN NUMERICAL SEQUENCE

Part number Description Quantity
2905747 Ty-rap (CMA Part/No. 2E386) Mod UO1 1
29035342 Fuseholder (CMA Part/No. 2E318) Mod UO1 1
29045754 Ty-rap bracket (CMA Part/No. 2E386 Mod UO1 1
30010001 Roller,conveyor drive 1
30010002 Roller, conveyor idler 1
30010003 Cassette stop 1
30010004 Support plate, for conveyor bek 2
30010005 Support plate spacer bars 2
30010006 Cassette guide, right hand guide 1
30010007 Cassette guide, left hand 1
30010008 Mounting, for photoelectric cell (Serial no. 1161 and lower) 1
30010009 Mounting, for photoeledric cell FC3 1
30010010 Mountings for conveyor belt support (Left and right) 2
30010011 Photoelectric cell 4
30010012 Feed roller gear 1
30010013 Gear, chain for conveyor belt motor 1
30010014 Gear hub, for conveyor belt motor 1
30010015 Roller, pusher rod control arm 2
30010016 Shaft, cassette closing roller 2
30010017 Shaft, cassette roller 1
30010018 Bearing, cassette closing roller 2
30010047 Flange, hearing 2
30010046 Back-plate, bearing flange 2
30010049 Spacer, for motor plate 1
30010050 Mounting plate, for conveyor bett motor 1
30010066 Mounting, tension screw for conveyor belt 2
30010124 Bush, cassette closing roller 2
30010131 Stop ring 6
30010167 Spring, cassette closing roller 2
30010197 Plush strip, cassette roller 3
30010247 Gear, cassette closing roller 1
30010243 Gear, for conveyor belt motor 1
30010261 Shaft, cassette closing roller 1
30010262 Shaft, cassette locating roller 1
30010263 Bush, cassette closing roller 1
30010264 Connecting block, cassette closing rollers 2
30010265 Stop lift limiter, cassette closing roller 1
30010267 Pulley, driving for cassette closing roller 2
30010266 Mounting, for photoeledrio cell (Serial no 1162 up) 1
30010362 Plate, reinforcement 1
Miniloader Parts List
PL 3211/3212 Version 1 PL77 [-7-90



-

- c . ¢

Minifoader Parts List

Publication Number PL 321113212

Part number Description Quantity
30011019 Carrier, cassette opener mechanism 1
30011020 Bush, bearing internal 2
30011021 Rod, release 1
30011022 Spring, shovel return 1
30011023 Shaft, shovel pivot 1
30011024 Shovel, release 1
30011025 Guide, for shovel shaft 1
30011026 Guide for rod 2
30011027 Block, rod return-spring thrust 1
30011028 Mounting, shovel shaft 1
30011029 Ring, shovel spring return 1
30011030 Bearing, shovel shaft 1
30011031 Spring, rod return 1
30011032 Stud, magazine lid lifting roller 1
30011033 Arm, pusher, for rod 1
30011035 Lever, pusher control 1
30011036 Bracket, cassette air injector 1
30011198 Spring, cassette air injector 1
30011199 Shaft, for cassette lid lifter 2
30011200 Spacer,cassette lid lifter arm bearing 1
30011254 Spacer, release rod pivot 1
30011360 Cam, pusher-rod control arm
30012037 Side plate, Left side 1
30012038 Side plate, Right side 1
300 12039 Sucker bar, supply magazine 1
30012040 Sucker bar, cassette 1
30012042 Guide (Left), supply magazine 1
30012043 Guide (Right), supply magazine (Serial no. 1161 and tower) 1
30012044 Upright, right front 1
30012045 Upright, left front upright 1
30012046 Panel, cam microswitches mounting 1
30012051 Mounting , bottom for sucker bar (Serial no. 1161 and lower) 2
30012052 Collar, magazine air nozzle support 1
30012053 Gear, supply magazine control 2
300 12054 Gear, supply magazine control 2
30012055 Lever, magazine sucker arm (Serial no. 1161 and lower) 1
30012057 Lever, magazine sucker bar tift (bwer) 1
300 12058 Lever, magazine sucker tilt (upper) 1
30012059 Lever, cassette sucker (upper) 1
30012060 Lever, cassette sucker (lower) 1
Miniloader Parts List
PL 3211/3212 Version 1 PL78 [-7-90



Minibader Parts List Publication Number PL 321 1/3212

Part number Description Quantity
30012061 Linkage, magazine sucker movement 1
30012062 Linkage, cassette sucker movement 1
30012063 Limiter ring, magazine injector bar 1
30012066 Shaft (lower), magazine sucker 1
30012067 Shaft (upper), magazine sucker 1
30012068 Shaft (idler) cassette sucker bar control 1
30012069 Shafl (pivot),cassette sucker bar 1
30012070 Drum, magazine sucker bar compensator 1
30012071 Compensator, magazine sucker bar control (long section) 1
30012072 Compensator, magazine sucker bar control (short section) 2
30012073 Lever, film delivery angle control 1
30012075 Cam, film delivery angle control (1161 and lower) 1
30012076 Lever, magazine lid lifting 1
30012077 Spacer, magazine sucker bar shaft |
30012076 Spacer,Bearing single 1
30012079 Support, “magazine neary empty” mirrors 1
30012080 Rollers, magazine latch opening 4
30012081 Pin, magazine latch opening 4
30012082 Pivot, 1
30012083 Shaft, magazine sucker bar compensator 1
30012084 Support, microswitch panel right-hand upright 1
30012085 Support, microswitch panel left-hand upright 1
30012086 Shaft, cassette sucker bar rotation |
30012087 Support, “magazine nearly empty” photoelectric cell FC8 1
30012126 Assembly, multiple bad sensor assembly 1
30012127 Pin, tit mechanism pivot 2
30012128 Collar, tit mechanism 2
30012129 Cam, tit mechanism (Serial no. 1161 and lower) 1
30012130 Pushrod, tit mechanism connecting (1161 and lower) 1
30012164 Spring, compensator, magazine sucker bar control |
30012165 Bearing,flanged nylon, pusher rod control arm shaft 4
30012166 Housing, bearing 6
30012181 Sucker, Film (Serial no. 1161 and lower) 4
30012182 Photoelectric cell, FC2, FC3, and FC5 3
30012183 Stop, for sucker bars 2
30012184 Pivot screw, sucker bar linkage 4
30012185 Spring, cassette sucker bar rotation return 1
30012186 Spring, return 1
30012187 Mirror, Photocell FC3 and FC5 2

Miniloader Parts List
PL 321113212 Version 1 PL79 [-7-90



Minibader Parts List Publication Number PL 321 1/3212
Pan number Description Quantity
30012188 Plate, microswitch mounting 6
30012189 Reflector, Photocell FC2 1
30012190 Pushrod, cassette opening 1
30012191 Pushrod, rod pusher control arm 1
30012192 Pushrod, magazine sucker bar (long) 1
30012193 Pushrod cassette sucker bar 1
30012194 Pushrod, magazine sucker bar (short) 1
30012195 Pushrod, magazine cover lifting 1
30012196 Pushrod, Collector cover lfting 1
30012213 Spring, magazine injector bar return 1
30012214 Support, sensor reinforcement (stand-alone version only) 1
30012215 Spring, double magazine locating 1
30012217 Pin, magazine sucker bar rotation limiting 2
30012218 Stud, magazine injector bar return 2
30012228 Roller, Titt lever 1
30012229 Spacer, microswitch MS 14 2
30012232 Bearing, nylon (Serial Number 1217 and up) 1
30012238 Spacer, sucker 2
30012241 Spacer, titt pushrod collar (Serial number 1161 and lower) 1
30012242 Actuator, cam microswitches 9
30012243 Clamp 1
30012244 Hose, air 1
300 12245 Microswitch (Serial no. 1161 and tower) 1
30012246 Actuator, MS1 1
30012256 Support, cassette film sucker bar (Serial number 1162 on) 1
30012257 Support, magazine sucker bar (Serial number 1162 on) 1
30012270 Cam film delivery angle control 1
30012271 Sucker (Serial number 1162 on) 1
‘30012299 after Serial Number 1216
30012273 Bar, magazine injector 1
300 12274 Adjustor, magazine injector bar height |
30012275 Stop,rubber for magazine bar injector height adjuster 1
30012276 Nozzle, air 1
30012277 Assembly. magazine injector bar 1
30012278 Assembly, cassette air injector (Serial number 1162 on) 1
30012279 Nozzle, cassette air injector 1
30012280 Stop, fubber magazine injector bar (home position) 1
30012281 Support titt motor (Serial number 1162 on) 1
30012282 Pivot, ratchet (Serial number 1162 on) 1
30012283 Cam, Tik motor, exposed film, lifting (Serial number 1162 on) 1
Miniloader Parts List
PL 321t /3212 Version 1 PL8O [-7-90



Minibader Parts List

Publication Number PL 321 1/3212

Part number Description Quantity
30012284 Cam, for tilt microswitch MS 13, 14, 1§ 1
30012286 Clamping ring, cam { Serial number 1162 on) 1
30012286 Rod, titt connecting (Serial number 1162 on) 1
30012287 Ratchet, palette (Serial number 1162 on) 1
30012288 Block, mounting for ratchet palette (Serial number 1162 on) 1
30012289 Shaft, for tilt motor cam (Serial number 1162 on) 1
30012290 Cam follower, palette lifting (Serial number 1162 on) 1
30012291 Cam follower. titt (Serial number 1162 on) 1
30012292 Ratchet, teeth (Serial number 1162 on) 1
30012293 Spring (return), palette cam follower (Serial number 1162 on) 1
30012294 Spring (return), cam follower for titt lever (Serial number 1162 on) 1
30012295 Spring, cam palette return (Serial number 1162 on) 1
30012296 Guide, (right) supply magazine (Serial number 1126 and up) 1
30012297 Pivot shaft, cam follower (Serial number 1162 on) 1
30012298 Pillar, tit motor (Serial number 1162 on) 3
30012299 Sucker, supply magazine (Serial number 1162 on) 1
30012300 Sucker, magazine with *Q' ring (Serial number 1162 on) 1
30012301 Bearing, nylon, dia 6 mm 1
30012326 Shaft, idler (Serial Number 1217 and up) 1
30012328 Shaft, pivot 1
30012332 Bearing, nylon diameter émmLeft hand only after Serial number 1216)
30012330 Shaft, magazine sucker bar lever 1
30012346 Nozzle, magazine air injector 1
30012347 Collar, magazine air nozzle support 1
30012377 Shaft for tilt motor 1
30012380 Sucker bar, supply magazine 1
30013089 Cam. cassette lid release lifting (Serial number 1161 and lower) 1
30013090 Cam, sucker bars (operating) (Serial numbers 1101- 1241) 1
30013091 Support, camshaft right-hand 1
30013092 Support, camshatft left-hand (up to Serial No. 1216) 1
30013093 Support, cam motor 1
30013094 Camshaft 1
30013095 Cam follower, pusher rod control arm 2
30013096 Cam follower, magazine sucker bar 1
30013097 Cam folbwer cassette sucker bar 1
30013098 Lever, magazine sucker bar (Serial no. 1216 and lower) 1
30013099 Pivot, cam follower hearing 4
30013100 Shaft, magazine sucker bar lever (Serial No. 1216 and lower) 1
30013101 Shaft, cam follower for parts 30013095 and 30013260 2
30013102 Sprocket, camshaft 1
30013103 Cam, microswitch No 1 (Serial number 1106 and lower) 1
Miniloader Parts List
PL 3211/3212 Version 1 PL81

1-77-90



s

-

4

-  —

Minibader Parts List

Publication Number PL 321113212

Part number Description Quantity
30013104 Cam, MS2 1
30013105 Cam, MS3 |
30013106 Cam, MS4 and MS6 1
30013107 Cam, MS17 and MS5 2
30013108 Cam, MS6 (Serial Number 1217 and up) 1
3001.3132 Sprocket, flanged, cam motor drive 1
30013133 Hub, cam motor shaft 1
30013134 Adjuster, friction |
30013135 Housing, ball bearing 1
30013211 Cam, MS8 1
30013212 Cam,MS16 1
30013260 Cam foliower cassette lid lifting (Serial number 1162 and up) |
30013269 Support, cam 1
30013272 Cam, cassettelid release lifting (Serial No. 1162 and up) 1
30013327 Cam, microswitch MS7 1
30013334 Lever, magazine sucker bar (Serial No. 1217 and up) 1
30013349 Cam, sucker bar operating (Serial No. 1242 and up) 1
30013377 Cam, MS7 (Serial Number 1217 and up) 1
30014109 Frame, machine 1
30014110 Guide,left hand receiving magazine 1
30014111 Guide, right hand receiving magazine 1
30014112 Support stiffener 1
30014113 Cross-member, receiving magazine guide 1
30014114 Mounting, vacuum pumps 1
30014115 Lever, magazine cover lifting 1
30014116 Mounting, solenoid valves 1 and 2 1
30014117 Mounting, empty magazine sensor 1
30014118 Bracket, FC1 1
30014119 Bracket, FC7 (stand alone only) 1
30014120 Lever, supply magazine lid (stand alone only) 1
30014121 Mounting, tilt motor (Serial No. 1161 and lower) 1
30014122 Reservoir, air 1
30014123 Bracket, solenoid valve 85 |
30014125 Intake, tray guide |
30014136 Mounting plate, solenoids 3 and 4 |
30014139 Spring, return |
30014140 Bracket, MS10 (Serial No. 1216 and lower) 1
30014141 Lever, front shutter safety clamping 1
30014142 Pin, front shutter safety fulcrum 1
30014143 Rubber, seal, rear panel - Processor interface version 1
Miniloader Parts List
PL 3211/3212 Version 1 PL82 [-7-90



Minibader Parts List Publication Number PL 321113212

Pan number Description Quantity
30014144 Guide film processor upper - Processor interface version 1
30014145 Panel, side, key switch and counter housing 1
30014147 Mounting, chute sensor FC7 - Processor interface version 1
30014146 Door, front 1
30014149 Pane&front 1
30014150 Panel, right side 1
30014151 Panel, left side 1
30014152 Panel rear -Processor interface version 1
30014153 Panel, rear - stand-alone version 1
30014154 Door, rear - stand-alone version 1
30014155 Lii, - stand-atone version 1
30014156 Lid, processor interface version 1
30014157 Box, key switch and counter housing 1
30014158 Mounting, mains switch (CB1) 1
30014159 Chute, film outlet slide 1
30014160 Pin,front shutter micro-switch actuating 1
30014161 Pin, inlet safety micro-switch actuating 1
30014162 Roller, entry fight-seal 1
30014163 Channel, light-seal roller, right hand 2
30014166 Spring, lid clamping 1
30014169 Actuator, lid micro-switch 1
30014170 Pin, cover (short) Processor-interface version 1
30014171 Pin, cover (tong) Stand-alone version 1
30014173 Panel, control decal 1
30014174 Label, switch 1
30014175 Body, magazine 1
30014176 Lii, magazine 1
30014177 Pin, magazine hinge 1
30014178 Roller, magazine cover lifting drive 1
30014179 Assembly, single magazine 1
30014180 Assembly, double magazine 1
30014201 Mounting, fan 1
30014202 Cover, P.C.B. protection 1
30014203 Channel, P.C.B. chassis right hand 1
30014204 Channel, P.C.B. chassis left hand 1
30014207 Fitter, fan 1
30014208 Plate, fan light baffle 1
30014209 Bracket, P.C.B. guide right hand 1
30014210 Handle for inserting single magazine 1
30014216 Bracket, P.C.B. guide left hand 1

Miniloader Parts List
PL 3211/3212 Version 1 PL83 [-7-90



R

L

Miniiader Parts List

Publication Number PL 321 /3212

Partnumber Description Quantity
30014221 Label, serial number 1
30014222 Mounting, cassette guide (right) 1
30014223 Mounting, control panel 1
30014224 Casing, control panel 1
30014225 Channel, light-seal roller, left hand 1
30014226 Spring, front door micro-switch 1
30014227 Nut, for panel fastening screws 4
30014228 Spring, magazine lid fastening 3
30014231 Mounting, conveyor support (left hand) (Serial Number 1217 and up) 1
30014233 Bracket, receiving magazine guide, (left) 1
30014234 Plate, magnetic catch (rear door, stand-atone version) 2
30014235 Catch, magnetic (rear door, stand-alone version) 2
30014239 Bracket, double magazine locating spring 1
30014250 Washer, locking, front door latch 1
30014251 Spacer, front door latch 1
30014252 Spring, front door latch 1
30014253 Striker plate, front door latch 1
30014266 Cover,rear door micro-switch MS9 1
30014322 Bracket, mounint Sucker bar stop 1
30014344 Bracket, safety interlock 1
30014348 Mat, entry (after Mod. MI 1) 1
30014365 Fitter, fan 1
30015500 Belt, conveyor 1
30015501 Key, woodruff 3 x 5 2
30015502 Bearing, roller M8 x 30 4
30015503 Bush6x 8x 10 !
30015504 Bush 10 x 12 x 15 6
30015505 Bush 10 x 12x20 6
30015506 Chain, belt roller drive 1
30015507 Chain, cam drive, single link 1
30015508 Chain split link, connecting, 2
30015509 Bearing, roller 5-1 1-4 1
30015510 Bearing, roller 5-1 65 4
30015511 Bearing, roller 10-26 8 18
30015512 Bearing, roller 30-42-7 1
30015513 Motor (with gearbox, no box) 12V DC 2
30015514 Motor, tilt (with gearbox) 12V DC 1
30015515 Mountings, rubber (vacuum pump) 9
30015516 Push-rod ends, right hand thread M6 5
30015517 Push-rod ends, left hand thread 5
30015518 Washer, pretoading spring for 30013135 4
Miniloader Parts List
PL 3211/3212 Version 1 PL84 [-7-90



Minitoader Parts List

Publication Number PL 321 1/3212

Part number Description Quantity
30015519 Vacuum pumps 220v 2
30015520 Compressor 220v 1
30015521 Solenoid valves 12V DC 5
30015522 Fan 220/240v 50/60 Hz 1
30015523 Fan protective grid 1
30015524 Fitter holder for fan 1
30015525 Circlip, E 6 6
30015526 Circlip, E 10 17
30015527 Circlip, E 12 2
30015528 Circlip, 30 X 1.5 2
30015529 Circlip,l 26 8
30015530 Washer, split (special) 1
30015531 E clip E6 5
30015532 Screw, socket-headed M5 x 12 4
30015533 Screw, socket-headed M6 x 10 1
30015534 Screw, socket-headed M6 x 12 4
30015535 Screw, socket-headed countersunk M5 x 30 1
30015536 Screw, hex headed short shank M4 x 8 18
30015537 Screw, hex headed short shank M4 x 10 55 4
30015538 Screw, cross-headed short shank M4 x 14 6
30015539 Screw, hex-headed short shank M4 x 16 12
30015540 Screw, hex-headed short shank M4 x 30 5
30015541 Screw, hex-headed short shank M5 x 10 10
30015542 Screw, hex-headed short shank M5 x 14 2
30015543 Screw, belt tensioning short shank M5 x 50 2
30015544 Screw, hex-headed short shank M6 x 10 7
30015545 Screw, hex-headed short shank M6 x 16 7
30015546 Screw, hex-headed short shank M6 x 20 5
30015547 Screw, hex-headed short shank M6 x 40 1 2
30015548 Screw, cross-headed M3 x 6 4
30015549 Screw, cross-headed M3 x 8 16
30015550 Screw, cross-headed M3 x 10 12
30015551 Screw, cross-headed M3 x 12 2
30015552 Screw, cross-headed M3 x 16 9
30015553 Screw, cross-headed M3 x 18 2
30015554 Screw, cross-headed M3 x 20 8
30015555 Screw, hex-headed M4 x 8 7
30015556 Screw, cross-head countersunk M3 x 6 1
30015557 Screw, cross-head countersunk M3 x 10 19
30015558 Screw, cross-head countersunk M3 x 12 5
Miniloader Parts List
PL 3211/3212 Version 1 PL85 [-7-90



P

c

Miniloader Parts List

Publication Number PL 321 173212

Part number Description Quantity
30015559 Screw, cross head countersunk M3 x 14 8
30015560 Screw, cross-head countersunk M4 x 6 2
30015561 Screw, cross-head countersunk M4 x 10 59
30015562 Screw, cross-head countersunk M4 x 12 6
30015563 Nut M3 63
30015564 Nut M4 112
30015565 Nut M5 1
30015566 Nut M6 26
30015567 Nut, Nybck M6 1
30015568 Washer, fiat M3 36
30015569 Washer, flat M4 47
30015570 Washer, fiat M5 14
30015571 Washer, flat M6 17
300 15572 Washer, flat M8
30015573 Screws, grub, fiat tip M4 x 4 1
30015574 Screws, grub, fiat tip M5 x 5 6
30015576 Screws, grub, fiat tip M6 x 6 15
30015577 Screws, grub, flat tip M6 x 10 5
30015578 Screw, grub, socket-headed point tip M6 x 8 6
30015579 Screw, seff-tapping 7 x 1/4 6
30015580 Screw, cross-headed M4 x 8 nylon 1
30015581 Washer Dia. 10 x 16 X 1.5 nylon 1
30015582 Screw, hex-headed M8 x 30 4
30015584 Pin, roll Dia. 4 x 20 1
30015585 Key, 5 x5 X 25 1
30015586 Key5x5x 50 1
30015587 Ball-bearing Dia. 1/8 3
30015588 0 ring, inside supply magazine sucker bar
30015589 Tube, flexible polythene 5x3 (1 metre)
30015590 Tube, riiid nylon 5 x 3
30015591 Connector, straight 5/3-1/8 7
30015592 Connector right-angle /3 -1/8 5
30015593 Connector, T 3
30015594 Nipples 3
30015595 Reducer 1
30015596 Atuminium washer (special) 1
30015597 Fitter, air 2
30015598 Plug, sealing 4
30015599 Gauge, pressure O-4 bar 4
300 15600 External grid for fan Type RRFC/1202 2
Miniloader Parts List
PL 321113212 Version 1 PL86 [-7-90



Miniloader Parts List

Publication Number PL 321 1/3212

Part number Description Quantity
30015601 Magnet 2
30015602 Hinge, cassette air injector 1
30015603 Handle, lid and rear door 1
30015604 Fett, entrance slot (machines without Mod. 11) 5
36015605 Kit, repair for vacuum pump 1
30015606 Kit, repair for compressor 1
30015607 Screw, hex-headed short shank M4 x 20 4
30015608 Screw, cross-headed countersunk M4 x 20 4
30015609 Screw, cross-headed countersunk. M5 x 30 2
30015610 Nut M8 4
30015611 Screw, hex-headed short shank M3 x 6 1
30015612 Nut, small M4 1
30015613 Clip, E M8 1
30015614 Screw, hex-headed short shank M6 x 30 2
30015615 Screw, cross-headed countersunk M6 x 10 1
30015616 Nut M6 Left-hand thread 7
30015617 Circlip E20 4
30015618 Washer, large flat M5 x 14 4
30015619 Grub screws flat P 4 x 10 2
30015620 Screw, grub, socket-headed point tip PC M6 x 6 4
30015621 Flexible pin 3 x 6 1
30015622 Foam, grey light-lock self-adhesive 20 x 10
30015623 Screw, cross-headed 4 x 6 10
30015624 Assembly, vacuum control valve 4
30015625 Screw, socket-head countersunk 6UNC x 1/4 4
30015626 Washer (large) M5 x 14 2
30015627 Plug, light-tight, cable entry 2
30015628 Magnet (rear door, stand-alone version only) 2
30015629 Screw, grub, socket-headed point tip M4 x 6 8
30015630 Gland, cable 3/8 2519 plus screw TB 140 2
30015631 Bush DU 4 x 55 x 6 2
30015632 Screw, hex-headed M4 x 45 3
30015633 Nut, Nylock M4 3
30015634 Vacuum pump 240V 1
30015635 Compressor 240V 1
30015637 Screw, socket-headed M3 x 20 19
30015638 Nut, small M8 2
30015639 Screws, grub, flat tip.M6 x 12 2
30015640 Grub screws P. Con M6 x 12 1
30015641 Knob assembly, front door 1
Miniloader Parts List
PL 3211/3212 Version 1 PL87 I-7-90



Miniloader Parts List Publication Number PL 321 1/3212
Part number Description Quantity
30015642 Washers, brass, (special) 2
30015644 Screw, cross-headed M3 x 25 2
- 30015645 Circlip EI 6 12
30015646 Ring, grip
30015647 Bett, drive 1
30015648 Nut, M5 Nylock 1
30015649 Connector magazine injector nozzle 1
e 30015650 Washer (special) 1
30015651 Sucker spacer) 1
o 30015652 Screw, hex-headed short shank M5 x 30 2
30015653 Screw, cross-headed M4 x 16 2
g 30015654 Rubber, black, light-seal
30015655 Screw, socket-headed M8 x 20 4
30015656 Nut, M5 Nylock, bw 2
K 30015658 Motor (with reduction gear) 12V DC with clutch plate |
30015659 Counter 1
300 15660 Plate,counter mounting 1
30015673 Ring, grip 3
30015683 Handle, lid 1
30015800 Transformer 220-240V/13.6V 1
30015801 PCB 101 Assembly replaced by PCB 101M 1
L 30015802 PCB 102 Assembly (Serial No. 1101 to 1161) 1
30015803 PCB 103 Assembly (Serial No. 1101 to 1124 amd 1126) 1
30015804 PCB 104 Assembly replaced by PCB 104A 1
L 30015805 PCB 105 Assembly 1
30015806 PCB 106 Assembly (switchboard panel) 1
; 30015807 PCB 107 (control panel) replaced by PCB 1078 1
- 30015809 Switch, mains, AMF W. 641 1
30015810 Relay JC1A12V DC 3
‘L 30015811 Socket for relay JC1A 3
30015812 Relay HA1 12V DC 1
L 30015813 Relay SP2P 12V DC 5
30015814 Micro switch AM1 308 9
30015815 Micro switch AM 715559 7
k 30016816 Resistor 5.6K 1/4 W 24
30015817 Resistor 1K 1/4 W 95
} 30015818 Resistor 180K 174 W 8
30015819 Resistor 56K 1/4 W 5
30015820 Resistor 220K 114 W 7
) 30015821 Resistor 18011 1/2 W 17

Miniloader Parts List
PL 321113212 Version 1 PL88 [-7-90



Miniloader Parts List

Publication Number PL 321 1/3212

30015822

Part number

30015823
30015824
30015825
30015826
30015827

30015828
30015829
30015830
30015831
30015832

30015833
30015834
30015835
30015836
30015837

30015838
30015839
30015840
30015841
30015842

30015843
30015844
30015845
30015846
30015847

30015848
30015849
30015850
30015851
30015852

30015853
300 15854
30015855
30015856
30015857

30015858
30015859
30015860
30015861
30015862

Resistor 15 ohms 10 W 1
Description Quantity
Resistor 470 1/2 W 5
Diode 1 N 4007 32
Diode 1 N 4148 12
Trimmer 64 W 103 1
Trimmer 64 W 104 16
Diode LED Dia.5 red 10
Diode LED Dia. 5 green 3
Diode LED Dii. 5 yellow 4
Diode LED Dia. 3 red 63
Capacitor electrolytic 22MF 25VL 3

Capacitor electrolytic 47MF 25VL

Capacitor electrolytic 1 OOMF 25VL

Capacitor electrolytic 220MF 25VL

Capacitor electrolytic 4700MF 25VL

Capacitor electrolytic 10 OOOMF 25VL (also see Pub. No. 29050066)

—w A~

Capacitor polyester 015MF 400VL
Capacitor polyester 01 MF 160V
Capacitor polyester 033MF 160V
Terminals BL6

Terminal board MKDS 4

EoU NV I VIS

Terminal board KS6
Terminal board KS10
Terminals BL2
Terminals SL2
Micro-switch, safety

—_ DO = -

Switch, key

Fitter 0.5mF 630V DC

Fitter

Connector tripolar male

Connector tripolar female (Fittings)

@'5»—\00»—\

Connector tripolar male 25 P CS (Fittings)
Connector tripolar female 25 P CS (Fittings)
Connector tripolar male 15 P CS (Fittings)
Connector tripolar female 15 P wire (Fittings)
Protective caps 25P

NN 4N

Caps, protective 15 P
Connector male 25 P X wire
Connector female 25 P X wire
Cap 25 P 90

Fuse holder LFH 320

S.AN-A_A

Miniloader Parts List

PL 3211/3212 Version 1 PL89 [-7-90



-

o

Miniloader Parts List

Publication Number PL 321113212

Part number Description Quantity
30015863 Card guide CBG 5A2 10
30015864 Connector 31 P female X CS 5
30015865 Connector 31 P mate 90 5
30015866 Relay DS2EM 12V DC (SDS) 70
30015867 Bridge KBPC 2506 1
30015868 Stabilizer 78S 12 V 2
30015869 Integr. TAA 765 A 19
30015870 Integr. TCA 965 1
30015871 Bridge On-Off Dip-fix 2
30015872 Resistor 220 ohms 1/4 W 7
3007 5873 Relay DS4EM 12V DC 1
30015874 Resistor 2.2 K 1/4 W 6
30015875 tntegr. NE 555 1
300 15876 Capacitor electrolytic 22MF 25V (vertical) 1
30015877 Capacitor tantalum 1 MF 35V 1
30015878 Resistor 3.9K 114 W 2
30015879 Resistor 330 ohms 1/4 W 1
3001588 1 Resistor 10K 1/4 W 1
30015882 Resistor 8.2K 1/4 W 3
300 15884 Bridge radiator 1
30015885 Stabilizer radiator 1
30015886 Push button black rectangular type 500/B 1
30015887 Push button red Dia. 6 type 501/R 1
30015888 Push button black Dia. 6 type 501/8 4
30015889 Trimmer 100 K horizontal 1
30015890 Buzzer 12V 1
30015891 Socket for integr. 6 pin 1 9
30015892 Socket for integr. 8 pin 1
30015893 Socket for integr.14 pin 1
30015894 Fuse F2A 5 x 20 4
30015895 Fuse FBA 5 x 20 2
30015896 Fuse T4A 5 x 202
30015897 Fuse F6.3A 5 x 20 2
30015898 PCB 108 Assembly (new) 1
30015899 Resistor 470K 1/4W 12
30015900 Trimmer 500K vertical 1
30015901 Stud kit for connector 3
30015902 Screw kit for connector R5 slide block 2
30015903 Slide X 25 poly 1
30015904 Slide X 15 poly 1
Miniloader Parts List
PL 321113212 Version 1 PL90 1-7-90



Miniloader Parts List Publication Number PL 321 1/3212

Part number Description Quantity
30015905 PCB 109 1
30015906 Mains sheath Dia. 6

30015909 Cable black Dia. 1
36015910 Cap15P 90 1
30015911 Contact for connector 15852 30
30015912 Resistor 100 ohms 2W 1
30015913 Resistor 220 ohms 2W 1
30015914 Trimmer 500 ohms 1
30015915 Capacitor tantalum 2.2 MF 35V 2
30015916 Terminal SL6 2
30015917 Capacitor vertical 220mf 16v 163
30015918 Plug VD6 1
30015919 Bridge KBPL 808 1
30015920 Cable, standby 3.40 M
30015921 Transformer (see Publication No. 29050066) 1
30015922 PCB 106A replaced by PCB 106B 1
30015924 PCB 108A (Photocells) 1
30015925 PCB101A replaced by PCB 101B 1
30015926 PCB 102A (Serial No. 1162 and up) 1
30015927 PCB 103A (Serial No. 1162 and up) 1
30015929 PCB 105A replaced by PCB 105A 1
30015930 Terminal board MKDS 8 1
30015931 Resistor 1.2 MQ 1
30015932 Resistor 6.8 20W 1
30015933 Resistor 10 NF 1
30015934 Radiator x bridge 808 1
30015935 PCB 109A 1 :
30015936 Terminal board MK3 7 12 1
30015937 PCB 1038 (Serial no. 1126 to 1161) 1
30015946 PCB 106B replaces PCB 106A 1
30015947 PCB 107A replaced by PCB 1078 1
30015948 PCB 1058 1
30015949 PCB 104A replaces PCB 104 1
30015953 PCB 1088 (Serial no. 1126 to 1161with no "M* and 1325 up) |
30015965 PCB 1078 1
30015966 PCB 101M replaces PCB 101 1
30015967 PCB 101B replaces PCB 101A 1
30015954 Resistor 68R. 22 |
30016302 Wheel pin 4
30016303 Wheel 4

Miniloader Parts List
PL 3211/3212 Version 1 PL91 [-7-90



T T

.

Minibader Parts List

— —————EEE

Publication Number PL 321113212

30016304
30016306

Part number

30016306
30016307

30018309

30016310

30016311
30016312
30016313
30016314
30016315
30016316

Stand bracket
Bolt for Guide

Description

Sﬁring for tunnel seal
Chute, film

Chute, reversing
Tunnel cover
Tunnel

Stand for M35

Front cover,stand for M 35
Miniloader stand

Feet, adjustable

Washer, rubber

Stop, sliding stand for M35

1
2

Quantity

b wdh wh b

PMON D - d s

Miniloader Parts List

PL 321113212 Version 1

PL92

1-7-90



[

Miniloader Parts List Publication Number PL 3211/3212

Miniloader Service Manual
PL 3211/3212 Version 2 PL93 [-11-90



-

[

Miniloader Parts List

Publication Number PL 3211/3212

MINTLOADER

Part List
Alphabetical sequence



Miniloader Parts List ALPHABETICAL Publication Number PL 3211/3212

Miniloader Service Manual
PL 3211/3212 Version 2 PL95 1-8-91



. C ¢

- v —

———s———mml—

Miniloader Parts List ALPHABETICAL A-B

Publication Number PL 3211/3212

Part number Description Quantity
A
30012242 Actuator, cam microswitches 9
30014169 Actuator, lid micro-switch 1
30012246 Actuator, MS1 1
30013134 Adjuster, friction 1
30012274 Adjustor, magazine injector bar height 1
330015596 Aluminium washer (special) 1
30011033 Arm, pusher, for rod 1
30014180 Assembly, double magazine 1
30012126 Assembly, multiple load sensor assembly 1
30014179 Assembly, single magazine 1
30015624 Assembly, vacuum control valve 1
30012277 Assembly. magazine injector bar 1
30012278 Assembly, cassette air injector (Serial number 1162 on) 1
30010048 Back-plate, bearing flange 2
B
30015587 Ball-bearing Dia. 1/8 3
30012273 Bar, magazine injector 1
30010018 Bearing, cassette closing roller 2
30012301 Bearing, nylon, dia 6 mm 1
30012232 Bearing, nylon (Serial Number 1216 and up) 1
30012332 Bearing, nylon, dia. 6mm (left hand only, after Serial Number 1216) 1
30015509 Bearing, roller 5-11-4 1
30015510 Bearing, roller 5-1 6-5 4
30015511 Bearing, roller 1 O-26 8 18
30015512 Bearing, roller 30-42-7 1
30015502 Bearing, roller M8 x 30 4
30011030 Bearing, shovel shaft 1
30012165 Bearing,flanged nylon, pusher rod control arm shaft 4
30015500 Belt, conveyor 1
30015647 Belt, drive 1
30012288 Block, mounting for ratchet palette (Serial number 1162 on) 1
30011027 Block, rod return-spring thrust 1
30014175 Body, magazine 1
30016305 Bott for Guide 2
30014157 Box, key switch and counter housing 1
30011036 Bracket, cassette air injector 1
30014239 Bracket, double magazine locating spring 1
30014118 Bracket, FC1 1
30014119 Bracket, FC7 (stand alone only) 1
30014140 Bracket, MS10 (Serial No. 1216 and tower) 1
30014216 Bracket, P.C.B. guide feft hand 1
Miniloader Service Manual
PL 321113212 Version 2 PL96 [-8-91



<

Miniloader Parts List ALPHABETICAL EC Publication Number PL 3211/3212
Part number Description Quantity
30014209 Bracket, P.C.B. guide right hand 1
30014233 Bracket, receiving magazine guide, (left) 1
30014123 Bracket, solenoid valve S5 1
30015867 Bridge KBPC 2506 1
30015919 Bridge KBPL 808 1
30015871 Bridge On-Off Dip-fix 2
30015884 Bridge radiator |
30015503 Bush6x8x 10 1
30015504 Bush 10 x 12x 15 6
330015505 Bush 10 x 12x 20 6
30015631 Bush DU 4 x 5.5 x 6 2
30011020 Bush, bearing internal 2
30010124 Bush, cassette closing roller 2
30010263 Bush, cassette closing roller 1
30015890 Buzzer 12V 1
C
0015909 Cable black Dia. ' 1
30015920 Cable, standby 3.40 M
30011360 Came, pusher rod control 1
30012270 Cam film delivery angle control 1
30013096 Cam follower, magazine sucker bar |
30012290 Cam follower, palette lifting (Serial number 1162 on) |
30013095 Cam follower, pusher rod control arm 2
30013097 Cam follower, cassette sucker bar 1
30013260 Cam follower, cassette lid lifting (Serial number 1162 and up) 1
30012291 Cam follower, tilt (Serial number 1162 on) 1
30013272 Cam, cassette lid release lifting (Serial No. 1162 and up) 1
30013089 Cam, cassette lid release lifting (Serial number 1161 and lower) 1
30012075 Cam, film delivery angle control (Serial numberl 161 and lower) |
30012284 Cam, for tilt microswitch MS 13, 14, 15 |
30013327 Cam, microswitch MS7 1
30013103 Cam, microswitch No 1 (Serial number 1106 and lower) 1
30013104 Cam, MS2 !
30013105 Cam, MS3 1 _
30013106 Cam, MS4 and MS6 1
30013108 Cam, MS6 (Serial Number 1217 and up) |
30013211 Cam, MS8 |
30013107 Cam, MS1 7 and MS5 2
30011034 Cam, pusher-rod control arm 1
30013349 Cam, sucker bar operating (Serial No. 1242 and up) 1
30013090 Cam, sucker bars (operating) (Serial numbers 1101-11241) 1
30012283 Cam, Tilt motor, exposed film, lifting{ Serial number 1162 on) 1
30012129 Cam, tit mechanism (Serial number 1161 and lower) 1
30013212 CamMS16 !

Miniloader Service Manual
PL 321 1/3212 Version 2 PL97 [-8-91



e ———————— T T T 2

- ——eee

L
Minitoader Parts List ALPHABETICAL C Publication Number PL 321113212
- Part number Description Quantify
30013377 Cam, MS7 (Serial number 1217 and up) 1
— 30013094 Camshaft 1
30015910 Cap15P 90 |
30015861 Cap25P90 1
- 30015837 Capacitor electrolytic 10 OOOMF 25VL (also see Pub, No. 29050066)2
30015876 Capacitor electrolytic 22MF 25V (vertical) 1
- 30015832 Capacitor electrolytic 22MF 25VL 3
30015833 Capacitor electrolytic 47MF 25VL 7
30015834 Capacitor electrolytic 1 OOMF 25VL. 4
- 30015835 Capacttor electrolytic 220MF 25VL 3
30015836 Capacitor electrolytic 4700MF 25VL 1
~ 30015839 Capacitor polyester 01MF 160V 2
30015838 Capacttor polyester 015MF 400VL 5
30015840 Capacitor polyester 033MF 160V 2
W 30015877 Capacitor tantalum 1 MF 35V 1
30015915 Capacttor tantalum 2.2 MF 35V
" 30015917 Capacitor vertical 220mf 16v 163
30015858 Caps, protective 15 P 1
30015863 Card guide CBG 5A2 10
. 30011019 Carrier, cassette opener mechanism 1
30014224 Casing, control panel 1
30010007 Cassette guide, left hand 1
30010006 Cassette guide, right hand guide 1
30010003 Cassette stop 1
30014235 Catch, magnetic (rear door, stand-alone version) 2
30015508 Chain split link, connecting, 2
L 30015506 Chain, bett roller drive 1
30015507 Chain, cam drive, single link 1
30014225 Channel, light-seal roller, left hand 1
o 30014163 Channel, light-seal rotter, right hand 2
. 30014204 Channel, P.C.B. chassis left hand 1
L 30014203 Channel, P.C.B. chassis right hand 1
30016307 Chute, film 1
; 30014159 Chute, film outlet slide 1
L 30016308 Chute, reversing 1
. 30015645 Circlip EI 6 12
i 30015617 Circlip E20 4
_ 30015528 Circlip, 30 X 1.5 2
30015525 Circlip, E 6 6
E, 30015526 Circlip, E 10 17
‘ 30015527 Circlip, E 12 2
E 30015529 Circtip, 126 a
30012243 Clamp |
’ 30012285 Clamping ring, cam { Serial number 1162 on) 1

Miniloader Service Manual
PL 321113212 Version 2 PLO8 -8-91



Miniioader Parts List ALPHABETICAL GE

Publication Number PL 321 1/3212

Part number Description Quantity
30015613 Clip, E M8 1
30012347 Collar, magazine air nozzle support 1
30012126 Collar, titt mechanism 2
30012071 Compensator, magazine sucker bar control (tong section) 1
30012072 Compensator, magazine sucker bar control (short section) 2
30015520 Compressor 220v 1
30015635 Compressor 240V 1
30010264 Connecting block, cassette closing rollers 2
30015864 Connector 31 P female X CS 5
30015665 Connector 31 P male 90 5
30015860 Connector female 25 P X wire 2
30015649 Connector magazine injector nozzle 1
30015859 Connector male 25 P X wire 1
30015592 Connector right-angle §/3-1/8 5
30015656 Connector tripolar female 15 P wire (Fiiings) 2
30015654 Connector tripolar female 25 PCS (Fittings) |
30015852 Connector tripolar female (Fittings) 9
30015851 Connector tripolar male 10
30015855 Connector tripolar male 15 P CS (Fittings) 2
30015853 Connector ttipolar male 25 P CS (Fittings) 2
30015591 connector, straight 5/3-1/8 7
30015593 Connector, T 3
30015911 Contact for connector 30015852 30
30015659 Counter l
30012279 Cover, blower nozzle (Serial number 1162 on) 1
30014202 Cover, P.C.B. protection |
30014266 Cover,rear door micro-switch MS9 1
30014113 Cross-member, receiving magazine guide |
D
30015824 Diode 1N 4007 32 i
30015825 Diode 1N 4148 12
30015831 Diode LED Dia. 3 red 63
30015829 Diode LED Dia. 5 green 3
30015830 Diode LED Dia. 5 yellow 4
30015828 Diode LED Dia.5 red 10
30014148 Door, front 1
30014154 Door, rear - stand-alone version l
30012070 Drum, magazine sucker bar compensator |
E
30015531 E clip E6 5
30015600 External grid for fan 2
Miniloader Service Manual
PL 3211/3212 Version 2 PL99 [-8-91



- —ee..

Miniloader Parts List ALPHABETICAL F-H Publication NumberPL 321113212

- e e T

-

c—

r

—

Partnumber Description Quantity
F
30015522 Fan 220/240v 50/60 Hz |
30015523 Fan protective grid 1
30019012 Feed roller gear 1
30016314 Feet, adjustable 4
30015604 Felt, entrance skt (machines without Mod. 11) 5
30015849 Filter 0.5mF 630V DC 3
30015850 Fitter 1
30015524 Filter holder for fan 1
30014365 Fitter, air 1
30015597 Filter, air 2
30014207 Filter, fan 1
30010047 Flange, bearing 2
30015621 Flexible pin 3 x 6 1
30015622 Foam, grey light-lock self-adhesive 20x10
10014109 Frame, machine 1
30016312 Front cover,stand for M 35 1
30015894 Fuse F2A 5 x 20 4
30015897 Fuse F6.3A 5 x 20 2
30015895 Fuse FBA 5 x 20 2
30015862 Fuse hoider LFH 320 10
30015896 Fuse T4A 5 x 20 2
29035342 Fuseholder (CMA Part/No. 2E318) Mod UO1 1
G
30015599 Gauge, pressure O-4 bar 4
30010014 Gear hub, for conveyor beft motor 1
30010247 Gear, cassette closing roller 1
30010013 Gear, chain for conveyor belt motor 1
30010248 Gear, for conveyor belt motor 1
30012053 Gear, supply magazine control 2
30012054 Gear, supply magazine control 2
300 15630 Gland, cable 3/8 2519 plus screw TB 140 2
30015600 Grid, external for fan 1
30015619 Grub screws flat P 4 x 10 2
30015640 Grub screws P. Con M6 x 12 1
30012042 Guide (Left), supply magazine 1
30012043 Guide (Right), supply magazine (Serial no. 1161 and lower) 1
30012296 Guide (Right), supply magazine (Serial no. 1162 and up) 1
30014144 Guide film processor upper - Processor interface version 1
30011026 Guide for rod 2
30011025 Guide, for shovel shaft 1
30014111 Guide, right hand receiving magazine 1
30014110 Guide,left hand receiving magazine 1
H
30014210 Handle for inserting single magazine 1
30015683 Handle, lid 1
30015603 Handle, lid and rear door 1
Miniloader Service Manual
PL 3211/3212 Version 2 PL100 [-8-91



Miniloader Parts List ALPHABETICAL H-M

Publication Number PL 3211/3212

Part number Description Quantity
30015602 Hinge, cassette air injector 1
30012244 Hose, air 1
30012166 Housing, bearing 6
30013133 Hub, cam motor shaft 1
30014125 Intake, tray guide 1
30015875 Integr. NE 555 1
30015869 Integr. TAA 765 A 19
30015870 Integr. TCA 965 1

K
30015586 Key 5 x5 x50 1
30015585 Key, 5x5x 25 1
30015501 Key, woodruff 3 x 5 2
30015606 Kit, repair for compressor 1
30015605 Kit, repair for vacuum pump 1
30015641 Knob assembly, front door 1
L
30014221 Label, serial number 1
30014174 Label, switch 1
30012060 Lever, cassette sucker (lower) 1
30012059 Lever, cassette sucker (upper) 1
30012073 Lever, film delivery angle control 1
30014141 Lever, front shutter safety clamping 1
30014115 Lever, magazine cover fifting 1
30012076 Lever, magazine lid lifting 1
30012055 Lever, magazine sucker arm (1161 and lower) 1
30013334 Lever, magazine sucker bar (Serial no. 1217 and up) 1
30013098 Lever, magazine sucker bar (Serial no. 1216 and lower) 1
30012057 Lever, magazine sucker bar tilt (lower) 1
30012058 Lever, magazine sucker tilt (upper) 1
30011035 Lever, pusher control 1
30014120 Lever, supply magazine lid (stand atone only) 1
30014155 Lid, - stand-alone version 1
30014176 Lid, magazine 1
30014156 Lii, processor interface version 1
30012063 Limiter ring, magazine injector bar 1
30012062 Linkage, cassette sucker movement 1
30012061 Linkage, magazine sucker movement 1
M
30015601 Magnet 2
30015628 Magnet (rear door, stand-atone version only) 2
30015906 Mains sheath Dia. 6
30014348 Mat, entry (after Mod M11) 1
30015815 Micro switch AM 715559 7
30015814 Micro switch AM 1308 9
30015847 Micro-switch, safety 1
Miniloader Service Manual
PL 321113212 Version 2 PL1 01 [-8-91



Minibader Parts List ALPHABETICAL M-N Publication Number PL 3211/3212
Part number Description Quantity
30012245 Microswitch (Serial no. 1161 and lower) 1
— 30016313 Minibader stand 1
30012187 Mirror, Photocell FC3 and FC5 2
30015513 Motor (with gearboxn no clutch) 12V DC 2
— 30015656 Motor (with reduction gear) 12V DC )with clutch plate 1
30015514 Motor, titt (with gearbox) 12V DC 1
- 30012051 Mounting , bottom for sucker bar (1161 and lower) 2
30010050 Mounting plate, for conveyor belt motor 1
30014138 Mounting plate, solenoids 3 and 4 1
- 30014222 Mounting, cassette guide (right) 1
30014147 Mounting, chute sensor FC7 - (Processor interface version) 1
~— 30014223 Mounting, control panel 1
30014231 Mounting, conveyor support (left hand, Serial number 1217 and up) 1
30014117 Mounting, empty magazine sensor 1
— 30014201 Mounting, fan 1
30010008 Mounting, for photoelectric cell (Serial no.1161 and lower) 1
30010268 Mounting, for photoelectric cell (Serial no 1162 up) 1
A
30010009 Mounting, for photoelectric cell FC3 |
\ 30014158 Mounting, mains switch (CB1) 1
« 30011028 Mounting, shovel shaft 1
30014116 Mounting, solenoid valves 1 and 2 |
30010088 Mounting, tension screw for conveyor bett 2
30014121 Mounting, titt motor (Serial No. 1161 and lower) 1
30014114 Mounting, vacuum pumps 1 -
30010010 Mountings for conveyor belt support (Left and right) 2
30015515 Mountings, rubber (vacuum pump) 9
‘ N
w 30015594 Nipples 3
30012276 Nozzle, air 1
) 30012279 Nozzle, cassette air injector 1
. 30012346 Nozzle, magazine air injector |
30015563 Nut M3 63
L 30015564 Nut M4 112
30015565 Nut M5 1
'{ 30015566 Nut M6 26
30015616 Nut M6 Left-hand thread 7
30015610 Nut M6 4
k 30014227 Nut, for panel fastening screws 4
30015648 Nut, M5 Nybck |
k 30015656 Nut, M5 Nybck, low 2
30015633 Nut, Nybck M4 3
30015567 Nut, Nybck M6 1
E 30015612 Nut, small M4 !
30015638 Nut, small M8 2

Miniloader Service Manual
PL 321113212 Version 2 PL102 1-8-91



Minifoader Parts List ALPHABETICAL ©O-P Publication Number PL 321113212

Part number Description Quantity
0
30015588 0 ring, inside supply magazine sucker bar 1
P
30012046 Panel, cam microswitches mounting 1
30014173 Panel, control decal 1
30014151 Panel, left side 1
30014153 Panel, rear - stand-alone version 1
30014150 Panel, right side 1
30014145 Panel, side, key switch and counter housing 1
30014149 Panel front 1
30014152 Panel,rear -Processor interface version 1
30015801 PCB 101 Replaced by PCB 101M 1
30015925 PCB101A Replaced by PCB 101B 1
30015967 PCB101B 1
30015966 PCB101M 1
30015802 PCB 102 Assembly 1
30015926 PCB 102A 1
30015803 PCB 103 Assembly 1
30015927 PCB 103A 1
30015937 PCB 1038 (Serial no. 1126 to 1161) 1
30015804 PCB 104 Replaced by PCB 104A 1
30015949 PCB 104A Assembly 1
30015805 PCB 105 Assembly 1
30015929 PCB 105A Replaced by PCB 1058 1
30015946 PCB 105B Assembly 1
30015806 PCB 106 Assembly (switchboard panel) 1
30015922 PCB 106A Replaced by PCB 1068 1
30015946 PCB 106B Assembly 1
30015807 PCB 107 (control panel) Replaced by PCB 1078 1
30015947 PCB 107A (control panel)) Replaced by PCB 1078 1
30015965 PCB 1078 (control panel) 1
30015898 PCB 108 Assembly (new) 1
30015924 PCB 108A (Photocells)) Replaced by PCB 1088 1
30015953 PCB 108B (Photocells) 1
30015905 PCB 109 1
30015935 PCB 109A 1
30010011 Photoelectric cell 4
30012182 Photoelectric cell, FC2, FC3, and FC5 3
30012298 Pillar, tilt motor (Serial number 1162 on) 3
30014171 Pin, lid (Stand-alone version) |
30014170 Pin, lid (Processor-interface version) l
30014142 Pin, front shutter safety fulcrum |
30014161 Pin, inlet safety micro-switch actuating |
30014177 Pin, magazine hinge 1

Miniloader Service Manual
PL 3211/3212 Version 2 PL103 [-8-91



p

-

- c c

—

Miniloader Parts List ALPHABETICAL P-R

Publication Number PL 3211/3212

Partnumber Description Quantity
30012081 Pin, magazine latch opening 4
30012217 Pin, magazine sucker bar rotation limiting , 2
30015584 Pin, roll Dia. 4 x 20 T 1
30012127 Pin, tit mechanism pivot 2
30014160 Pinfront shutter micro-switchactuating 1
30012184 Pivot screw, sucker bar linkage 4
30012297 Pivot shaft, cam follower (Serial number 1162 on) 1
30013099 Pivot, cam follower bearing 4
30012082 Pivot, magazine lid liiing lever 1
30012282 Pivot, ratchet (Serial number 1162 on) 1
30014208 Plate, fan light baffle 1
30014234 Plate, magnetic catch (rear door, stand-alone version) 2
30012188 Plate, microswitch mounting 6
30015660 Platecounter mounting 1
30015918 Plug VD6 1
30015627 Plug, light-tight, cable entry 2
30015598 Plug, sealing 4
30010197 Plush strip, cassette roller 3
30015857 Protective caps 25P 2
30010267 Pulley, driving for cassette closing roller 2
30015888 Push button black Dia. 6 type 501/B 4
30015886 Push button black rectangular type 500/8 1
30015887 Push button red Dia. 6 type 501/R 1
30015517 Push-rod ends, left hand thread 5
30015516 Push-rod ends, right hand thread M6 5
30012193 Pushrod cassette suckerbar 1
30012190 Pushrod, cassette opening 1
30012196 Pushrod, Collector cover lifting 1
30012195 Pushrod, magazine cover lifting 1
30012192 Pushrod, magazine sucker bar (tong) 1
30012194 Pushrod, magazine sucker bar (short) 1
30012191 - Pushrod, rod pusher control arm 1
30012130 Pushrod, tit mechanism connecting (1161 and lower) 1
R
30015934 Radiator x bridge 808 1
30012287 Ratchet, palette (Serial number 1162 on) 1
30012292 Ratchet, teeth (Serial number 1162 on) 1
30015595 Reducer 1
30012189 Reflector, photocell FC2 1
30015866 Relay DS2EM 12V DC (SDS) 70
30015873 Relay DS4E M 12V DC 1
30015812 Relay HA1 12V DC 1
30015810 Relay JC1A 12V DC 3
30015813 Relay SP2P 12V DC 5
Miniloadet Service Manual
PL 3211/3212 Version 2 PL104 1-8-91



Miniloader Parts List

ALPHABETICAL R-S

Publication Number PL 3211/3212

Part number Description Quantity
30014122 Reservoir, air 1
30015817 Resistor 1K1/4 W 95
30015931 Resistor 1.2 MQ 1
30015874 Resistor 2.2 K 1/4 W 6
30015878 Resistor 3.9 K 1/4 W 2
30015816 Resistor 5.6K1/4 W 24
30015932 Resistor 6.8 20W 1
30015882 Resistor 8.2K1/4 W 3
30015933 Resistor 10 NF 1
30015881 Resistor 10K1/4 W 1
30015822 Resistor 15 ohms 10 W 1
30015819 Resistor 56K 1/4 W 5
30015912 Resistor 100 ohms 2W 1
30015818 Resistor 180K 1/4 W 8
30015872 Resistor 220 ohms 1/4 W 7
30015913 Resistor 220 ohms 2W 1
30015820 Resistor 220K 1/4 W 7
30015879 Resistor 330 ohms 1/4 W 1
30015823 Resistor 470 12 W 5
30015899 Resistor 470K 1/4W 12
30015821 Resistor 1801L1/2 W 17
30015646 Ring, grip 2
30015673 Ring, grip 3
30011029 Ring, shovel spring return 1
30011021 Rod, release 1
30012286 Rod, tilt connecting (Serial number 1162 on) 1
30010002 Roller, conveyor idler 1
30014162 Roller, entry light-seal 1
30014178 Roller, magazine cover lifting drive 1
30010015 Roller, pusher rod control arm 2
30012228 Roller, tilt lever 1
30010001 Rolier,conveyor drive 1 -
30012080 Rollers, magazine latch opening 4
30015654 Rubber, black, light-seal
30014143 Rubber, seal, rear panel - Processor interface version 1
S
30015902 Screw kit for connector R5 slide block 2
30015543 Screw, belt tensioning short shank M5 x 50 2
30015559 Screw, cross head countersunk M3 x 14 8
30015556 Screw, cross-head countersunk M3 x 6 1
30015557 Screw, cross-head countersunk M3 x 10 19
30015558 Screw, cross-head countersunk M3 x 12 5
30015568 Screw, cross-head countersunk M4 x 6 2
30015561 Screw, cross-head countersunk M4 x 10 59
30015562 Screw, cross-head countersunk M4 x 12 6
Miniloader Service Manual
PL 3211/3212 Version 2 PL105

| -8-91



’

o

C

-

Miniloader Parts List ALPHABETICAL §

Publication Number PL 3211/3212

Part number Description Quantity
30015623 Screw, cross-headed 4 x 6 10
30015608 Screw, cross-headed countersunk M4 x 20 4
30015615 Screw, cross-headed countersunk M6 x 10 1
30015609 Screw, cross-headed countersunk. M& x 30 2
30015548 Screw, cross-headed M3 x 6 4
30015549 Screw, cross-headed M3 x 8 16
30015550 Screw, cross-headed M3 x 10 12
30015551 Screw, cross-headed M3 x 12 2
30015552 Screw, cross-headed M3 x 16 )
30015553 Screw, cross-headed M3 x 18 2
30015554 Screw, cross-headed M3 x 20 8
30015644 Screw, cross-headed M3 x 25 2
30015580 Screw, cross-headed M4 x 8 nylon 1
30015653 Screw, cross-headed M4 x 16 2
30015538 Screw, cross-headed short shank M4 x 14 6
30015629 Screw, grub, socket-headed point tip M4 x 6 8
30015578 Screw, grub, socket-headed point tip M6 x 8 8
30015620 Screw, grub, socket-headed point tip PC M6 x 6 4
30015536 Screw, hex headed short shank M4 x 8 18
30015537 Screw, hex headed short shank M4 x 10 554
30015555 Screw, hex-headed M4 x 8 7
30015632 Screw, hex-headed M4 x 45 3
30015582 Screw, hex-headed M8 x 30 4
30015611 Screw, hex-headed short shank M3 x 6 1
30015539 Screw, hex-headed short shank M4 x 16 12
30015607 Screw, hex-headed short shank M4 x 20 4
30015540 Screw, hex-headed short shank M4 x 30 5
30015541 Screw, hex-headed short shank M5 x 10 10
30015542 Screw, hex-headed short shank M5 x 14 2
30015652 Screw, hex-headed short shank M5 x 30 2
30015544 Screw, hex-headed short shank M6 x 10 7
30015545 Screw, hex-headed short shank M6 x 16 7
30015546 Screw, hex-headed short shank M6 x 20 5
30015614 Screw, hex-headed short shank M6 x 30 2
30015547 Screw, hex-headed short shank M6 x 40 1
30015579 Screw, self-tapping 7 x 1/4 6
30015625 Screw, socket-head countersunk 6UNC x 1/4 4
30015535 Screw, socket-headed countersunk M5 x 30 1
30015637 Screw, socket-headed M3 x 20 19
30015532 Screw, socket-headed M5 x 12 4
30015533 Screw, socket-headed M6 x 10 1
30015534 Screw, socket-headed M6 x 12 4
30015655 Screw, socket-headed M8 x 20 4
30015573 Screws, grub, flat tip M4 x 4 1
Miniloader Service Manual
PL 321113212 Version 2 PL106 1-8-91



Miniloader Parts List ALPHABETICAL S Publication Number PL 3211/3212
Part number Description Quantity
30015574 Screws, grub, flattip M5 x 5 6
30015578 Screws, grub, fiattipM5 x 8 8
30015576 Screws, grub, flat tip M6 x 6 15
30015577 Screws, grub, flat tip M6 x 10 5
30015639 Screws, grub,flattipM8é x 12

30012068 Shaft (idler) cassette sucker bar control |
30012066 Shaft (lower), magazine sucker 1
30012069 Shaft (pivot),cassetie sucker bar 1
30012067 Shatft (upper), magazine sucker |
30013101 Shaft, cam follower for parts 30013095 and 30013260 2
30010261 Shaft, cassette closing roller |
30010016 Shaft, cassette closing roller 2
30010262 Shaft, cassette locating roller 1
30010017 Shaft, cassette roller 1
30012086 Shaft, cassette sucker bar rotation |
30011199 Shaft, for cassette lid lifter 2
30012289 Shatt, for tilt motor cam (Serial number 1162 on) 1
30012289 Shaft, for tilt motor cam (Serial number 1162 on) 1
30012326 Shaft, idler (Serial Number 1217 and up) 1
30012328 Shaft, pivot 1
30012083 Shaft, magazine sucker bar compensator 1
30013100 Shaft, magazine sucker bar lever (Serial No. 1216 and lower) 1
30012330 Shaft, magazine sucker bar lever 1
30011023 Shaft, shovel pivot 1
30011024 Shovel, release |
30012037 Side plate, Left side 1
30012038 Side plate, Right side 1
30015904 Slide X 15 poly 1
30015903 Slide X 25 poly |
30015891 Socket for integr. 6 pin 19
30015892 Socket for integr. 8 pin 1
30015893 Socket for integr.14 pin 1
30015811 Socket for relay JC1A 3
30015521 Solenoid valves 12V DC 5
30010049 Spacer, for motor plate 1
30014251 Spacer, front door latch 1
30012077 Spacer, magazine sucker bar shaft |
30012229 Spacer, microswitch MS 14 2
30011254 Spacer, release rod pivot 1
30012238 Spacer, sucker 2
30012241 Spacer, tilt pushrod collar (1161 and lower) 1
30012078 Spacer,Bearing single 1
30011200 Spacercassette lid lifter arm bearing 1
30012294 Spring (return), cam follower for tilt lever (Serial number 1162 on) !

Miniloader Service Manual
PL 3211/3212 Version 2 PL107 [-8-91



Miniloader Parts List ALPHABETICAL S Publication Number PL 321113212

- | L

Part number Description Quantity
30012293 Spring (return), palette cam follower (Serial number 1162 on) 1
30016306 Spring for tunnel seal 2
30012295 Spring, cam palette return (Serial number 1162 on) 1
30011196 Spring, cassette air injector 1
30010167 Spring, cassette closing roller 2
30012165 Spring, cassette sucker bar rotation return 1
30012164 Spring, compensator, magazine sucker bar control 1
30012215 Spring, double magazine locating 1
30014252 Spring, front door latch 1
30014226 Spring, front door micro-switch 1
30014166 Spring, lid clamping 1
30012213 Spring, magazine injector bar return 1
30014226 Spring, magazine lid fastening 3
30012186 Spring, magazine lid lifting lever return 1
30014139 Spring, return 1
30011031 Spring, rod return 1
30011022 Spring, shovel return 1
30013102 Sprocket, camshaft 1
30013132 Sprocket, flanged, cam motor drive 1
30015868 Stabilizer 788 12 v 2
30015885 Stabilizer radiator 1
30016304 Stand bracket 1
30016311 Stand for M35 1
30010131 Stop ring 6
30012183 Stop, for sucker bars 2
30012280 Stop, rubber magazine injector bar (home position) 1
30010265 Stoplift limiter, cassette closing roller 1
30012275 Stop,rubber for magazine bar injector height adjuster |
30014253 Striker plate, front door latch 1
30015901 Stud Kii for connector 3
30012218 Stud, magazine injedor bar return 2
30011032 Stud, magazine fid lifting roller 1
30012271" Sucker (Serial number 1162 on) 1
‘30012299 after Serial number 1216
30012040 Sucker bar, cassette |
30012380 Sucker bar, supply magazine 1
30015651 Sucker spacer) 1
30012181 Sucker, Film (Serial numberl 161 and lower) 4
30012300 Sucker, magazine with 'O’ ring (Serial number 1162 on) 1
30012299 Sucker, supply magazine (Serial number 1162 on) 1
30010005 Support plate spacer bars 2
30010004 Support plate, for conveyor belt 2
30013269 Support, cam 1
30013093 Support, cam motor 1
Miniloader Service Manual
PL 3211/3212 Version 2 PL108 [-8-91



Minibader Parts List ALPHABETICAL T-W Publication Number PL 3211/3212

Part number Description Quantity
30013092 Support, camshatft left-hand (up to Serial No. 1216) 1
30013091 Support, camshaft right-hand 1
30012256 Support, cassette film sucker bar (Serial number 1162 on) 1
30012079 Support, “magazine nearly empty” mirrors |
30012087 Support, “magazine nearly empty” photoelectric cell FC8 |
30012257 Support, magazine sucker bar (Serial number 1162 on) |
30012085 Support, microswitch panel left-hand upright |
30012084 Support, microswitch panel right-hand upright 1
30012214 Support, sensor reinforcement (stand-alone version only) 1
30014112 Suppornt,stiffener 1
30012281 Support,tit motor (Serial number 1162 on) 1
30015848 Switch, key 1
30015809 Switch, mains, AMF W. 641 1
T
30015843 Terminal board KS6 1
30015844 Terminal board KS1 0 1
30015936 Terminal board MK3 /12 1
30015842 Terminal board MKDS 4 1
30015930 Terminal board MKDS 8 1
30015916 Terminal SL6 2
30015845 Terminals BL2 6
30015841 Terminals BL6 2
30015846 Terminals SL2 6
30013135 Torque limiter 1
30015921 Transformer (see Publication No. 29050066) 1
30015800 Transformer 220-240V/13.6V 1
30015826 Trimmer 64 W 103 |
30015827 Trimmer 64 W 104 16
30015889 Trimmer 100 K horizontal !
30015914 Trimmer 500 ohms |
30015900 Trimmer 500K vertical |
30015589 Tube, flexible polythene 5x3 (1 metre)
30015590 Tube, rigid nylon 5 x 3
30016310 Tunnel |
30016309 Tunnel cover |
2905747 Ty-rap (CMA Part/No. 2E386) Mod UO1 1
29045754 Ty-rap bracket (CMA Part/No. 2E386) Mod UO1 |
U
30012045 Upright, left front upright !
30012044 Upright, right front |
V
30015634 Vacuum pump 240v |
30015519 Vacuum pumps 220v 2
w
30015626 Washer (large) M5 x 14 2
30015650 Washer (special) |

Miniloader Service Manual
PL 3211/3212 Version 2 PL109 1-8-91



Minibader Parts List ALPHABETICAL W Publication Number PL 3211/3212
-~ Part number Description Quantity
30015581 Washer Dia. 10 x 16 x 1.5 nylon 1
~ 30015568 Washer, flat M3 36
30015569 . Washer, flat M4 47
30015570 Washer, flat M5 14
. 30015571 Washer, flat M6 17
30015572 Washer, flat M8
~ 39015618 Washer, large flat M5 x 14 4
' 30014250 Washer, locking, front door latch 1
‘ 30015518 Washer, preloading spring for 300 131325 4
~ 30016315 Washer, rubber 2
30015530 Washer, split (special) 1
~ 30015642 Washers, brass, (special) 2
30016303 Wheel 4
30016302 Wheel pin 4
~
o

~

r

Miniloader Service Manual
PL 321113212 Version 2 PL110 1-8-91



Miniloader Parts List

MINTLOADER

Part  List
Page sequence

Publication Number PL 321113212

PL 3211/3212 Version 2

Miniloader Service Manual
PL111

1-11-90



—

(“‘

.

r

—

-

Miniloader Parts List

ALPHABETICAL T-W

Publication Number PL 321113212

Part number Description Quantity
29045747 Ty-rap (CMA Part/No. 2E386) Mod UO1
29035342 Fuseholder (CMA Part/No. 2E318) Mod UO1
29045754 Ty-rap bracket (CMA Part/No. 2E386 Mod UO1
30010001 Roller, conveyor drive 22
30010002 Roller, conveyor idler 22
30010003 Cassette stop 24
30010004 Support plate, for conveyor belt 24
30010005 Support plate spacer bars 24
30010006 Cassette guide, right handguide 24
30010007 Cassette guide, left hand 24
30010008 Mounting, for photoelectric cell (Serial number 1161 and tower) 24,
30010009 Mounting, tor photoelectric cell FC3 24
30010010 Mountings for conveyor beit support (Left and right) 24
30010011 Photoelectric cell 6,20,22,38,39,43
30010012 Feed roller gear
30010013 Gear,chain for conveyor belt motor 22,23
30010014 Gear hub, for conveyor belt motor 22,23
30010015 Roller, pusher rod control arm 27
30010047 Flange, bearing 23,20,22
30010048 Back-plate, bearing flange 23,20,22
30010049 Spacer, for motor plate 22.23
300 10050 Mounting plate, for conveyor belt motor 22,23
30010088 Mounting, tension screw for conveyor belt 23,22, 23
30010197 Plush strip, cassette roller 29
30010247 Gear, cassette closing roller 29
30010248 Gear, for conveyor belt motor 20,22
30010261 Shaft, cassette closing roller 29
30010262 Shaft, cassette locating roller 29
30010263 Bush, cassette closing roller 29
30010264 Connecting block, cassette closing rollers 29
30010265 Stoplift limiter, cassette closing roller 29
30010267 Pulley, driving for cassette closing roller 29
30010268 Mounting, for photoelectric Cell (Serial no 1162 up) 22,23
30011019 Carrier, cassette opener mechanism 26
30011020 Bush, bearing internal 27,34,35
30011021 Rod, release 27
30011022 Spring, shovel return 27
30011023 Shaft, shovel pivot 27
30011024 Shovel, release 27
30011025 Guide, for shovel shaft 27
30011026 Guide for rod 27
30011027 Block, rod return-spring thrust 27
30011028 Mounting, shovel shaft 27

Miniloader Service Manual
PL 3211/3212 Version 2 PL112 1-8-91



Minibader Parts List ALPHABETICAL T-W Publication Number PL 3211/3212

Part number Description Quantity

30011029 Ring, shovel spring return 26
30011030 Bearing, shovel shaft 26

30011031 Spring, rod return 26

30011032 Stud, magazine lid lifting roller 24

30011033 Arm, pusher, for rod 26

30011034 Cam, pusher-rod control arm 26

30011035 Lever, pusher control 26

30011036 Bracket, cassette air injector 26

30011198 Spring, cassette air injector 26

30011199 Shaft, for cassette lid lifter 26

30011200 Spacer,cassette lid lifter arm bearing 27

30011254 Spacer, release rod pivot 26

30012037 Sideplate, Left side 25

30012038 Side plate, Right side 22,23
30012039 Sucker bar, supply magazine 34,35
30012040 Sucker bar, cassette 2 8
30012042 ‘Guide (Left), supply magazine 38,39
30012043 Guide (Right), supply magazine (Serial no. 1161 and lower) 38,39
30012044 Upright, right front 38,39
30012045 Upright, left front upright 38,39
30012046 Panel,cam microswitches mounting 18

30012051 Mounting,bottom for sucker bar(Serial no. 1161 and lower) 34,35,
30012053 Gear, supply magazine control 28,30,32, 33, 33A
30012054 Gear, supply magazine control 28,30,32, 33, 33A
30012055 Lever, magazine sucker arm (Serial no. 1161 and lower)

30012057 Lever, magazine sucker bar tin (tower) 36,37
30012058 Lever, magazine sucker titt (upper) 34,35,36,37
30012059 Lever, cassette sucker(upper) 28

30012060 Lever, cassette sucker (lower) 28

30012061 Linkage, magazine sucker movement 28,36,37
30012062 Linkage, cassette sucker movement 28 B
30012063 Limiter ring, magazine injector bar 30,32, 33, 33A
30012066 Shaft (tower), magazine sucker 30,32, 33, 33A
30012067 Shaft (upper), magazine sucker 34,35
30012068 Shaft (idler) cassette sucker bar control 28,

30012069 Shaft (pivot),cassette sucker bar 28,

30012070 Drum, magazine sucker bar compensator 30,32, 33, 33A
30012071 Compensator, magazine sucker bar control (long section) 30,32, 33, 33A
30012072 Compensator, magazine sucker bar control (short section) 30,32, 33, 33A
30012073 Lever, film delivery angle control 34,35
30012075 Cam, film delivery angle control (Serial no. 1161 and lower) 36,37
30012076 Lever, magazine lid lifting 36,37
30012077 Spacer, magazine sucker bar shaft , 36,37
30012078 Spacer,Bearing single 36,37

Miniloader Service Manual
PL 321113212 Version 2 PL113 [-8-91



.

o

| SR

Minibader Parts List

ALPHABETICAL T-W

Publication Number PL 32113212

Part number Description Quantity
30012079 Support, ‘magazine npearly empty” mirrors 34,35
30012080 Rollers, magazine latch opening 38,39
30012081 Pin, magazine latch opening 38.39
30012082 Pivot, magazine lid lifting lever 36,37
30012083 Shaft, magazine sucker bar compensator 30,32, 33, 33A
30012084 Support, microswitch panel right-hand upright 18

30012085 Support, microswitch panel left-hand upright 18

30012086 Shaft, cassette sucker bar rotation 28

30012087 Support, “magazine nearly empty” photoelectric cell FC8 34,35
30012126 Assembly, multiple bad sensor assembly 43

30012127 Pin, tin mechanism pivot 34,35,36,37
30012128 Collar tit mechanism 36,37
30012129 Cam, tift mechanism (Serial no. 1161 and lower)

30012130 Pushrod, tit mechanism connecting (Serial no. 1161 and lower) 36,37

30012164 Spring, compensator, magazine sucker bar control 30,32, 33, 33A
30012165 Bearing,flanged nylon, pusher rod control arm shaft 24,26,
30012166 Housing, bearing 14,15,20,22,23,29,
30012181 Sucker, Film (Serial no. 1161 and lower) 28,34
30012182 Photoelectric cell, FC2, FC3, and FC5 24,3435
30012183 Stop, for sucker bars 36,37
30012184 Pivot screw, sucker bar linkage 28

30012185 Spring,cassette sucker bar rotation return 34,35
30012186 Spring, magazine lid lifting lever return 36,37
30012187 Mirror, Photocell FC3 and FC5 24,3435,
30012188 Plate, microswitch mounting 7,34,35,38,39
30012189 Reflector, Photocell FC2

30012190 Pushrod, cassette opening 19, 20,24
30012191 Pushrod, rod pusher control arm 19, 20,26
30012192 Pushrod,magazine sucker bar(bng) 19, 20,
30012193 Pushrod cassette sucker bar 19, 20,30,32, 33,
33A,36,37

30012194 Pushrod, magazine sucker bar (short) 30,32, 33, 33A
30012195 Pushrod, magazine cover lifting 38,39
30012196 Pushrod, Collector cover lifting

30012213 Spring,magazine injector bar return 30,32, 33, 33A
30012214 Support, sensor reinforcement (stand-alone version only)

30012215 Spring, double magazine locating 16,19
30012217 Pinmagazine sucker bar rotation limiting 34,35
30012218 Stud, magazine injector bar return 30,32, 33, 33A
30012228 Roller, Titt lever 34,35
30012229 Spacer, microswitch MS 14 28

Miniloader Service Manual
PC 321113212 Version 2 PL114 [-8-91



Miniioader Parts List ALPHABETICAL T-W

Publication Number PL 3211/3212

Part number Description Quantity
30012238 Spacer, sucker 28
30012241 Spacer, tin pushrod collar (1161 and lower)
30012242 Actuator, cam microswitches 14,15
-3001 2243 Clamp
30012244 Hose, air
30012245 Microswitch (1161 and lower) 38,39
30012246 Actuator, MS1 14,15
30012256 Support, cassette film sucker bar (Serial number 1162 on) 28
30012257 Support, magazine sucker bar (Serial number 1162 on) 30,32, 33, 33A
30012270 Cam film delivery angle control 34,35
30012271 Sucker (Serial number 1162 on) 28
‘30012299 after Serial Number 1216
30012273 Bar, magazine injector 34,35
30012274 Adjuster, magazine injector bar height 34,35
30012275 Stop,rubber for magazine bar injector height adjuster 34,35
30012276 Nozzle, air
30012277 Assembly. magazine injector bar 34,35
30012278 Assembly, cassette air injector(Serial number 1162 on) 24
30012280 Stop, rubber magazine injector bar (home position) 23
30012281 Support,tit motor (Serial number 1162 on) 34.35
30012282 Pivot, ratchet (Serial number 1162 on) 34,35
30012283 Cam, Tin motor, exposed film, lifting{ Serial number 1162 on)34,35
30012284 Cam, for tilt microswitch MS 13,14,15 34,35
30012285 Clamping ring, cam ( Serial number 1162 on) 34,35
30012286 Rod, tin connecting (Serial number 1162 on) 34,35,36,37
30012287 Ratchet, palette (Serial number 1162 on) 6,34,35
30012288 Block, mounting for ratchet palette (Serial number 1162 on) 34,35
30012289 Shaft, for tilt motor cam (Serial number 1162 on) 34.35
30012290 Cam follower, palette lifting (Serial number 1162 on) 34,35
30012291 Cam follower, tiff (Serial number 1162 on) 34.35
30012292 Ratchet, teeth (Serial number 1162 on) 34,35 -
30012293 Spring (return), palette cam follower (Serial number 1162 on) 34,35
30012294 Spring (return), cam follower for tin lever (Serial number 1161 34,35
30012295 Spring, cam palette return (Serial number 1162 on) 38,39,34,35
30012297 Pivot shaft, cam follower (Serial number 1162 on) 34,35
30012298 Pillar, tin motor (Serial number 1162 on) 34,35,28
30012299 Sucker, supply magazine (Serial number 1162 on) 34,35,28
30012300 Sucker, magazine with ‘O’ ring (Serial number 1162 on) 34,35
30012301 Bearing, nylon, dia 6 mm 34,35
30012330 Shaft, magazine sucker bar lever
30012346 Nozzle, magazine air injector 34,35
Miniloader Service Manual
PL 3211/3212 Version 2 PL115 [-8-91



- ——e

! Miniloader Parts List ALPHABETICAL T-W Publication Number PL 321113212
. Part number Description Quantity
Y‘; _ 30012347 Collar, magazine air nozzle support 34,35
30013089 Cam, cassette lid release lifting (Serial number 1161 and lower 14,15
30013090 Cam, sucker bars (operating) (Serfiatnumbers 1101-11241) 14,15
Eo 30013091 Support, camshaft right-hand 14,15
i 30013092 Support, camshatft left-hand (up to Serial No. 1216) 14,15
{
_— 30013093 Support, cam motor 16,19
36013094 Camshaft 14,15
30013095 Cam follower, pusher rod control arm 17,18
- 30013096 Cam follower, magazine sucker bar 17,18
30013097 Lever, cassette sucker bar 17,18
“ 30013098 Lever, magazine sucker bar (Serial number 1216 and lower) 36,37
30013099 Pivot, cam follower bearing 17,18
30013100 Shaft, magazine sucker bar lever (Serial number 1216 and lower) 36,37
. 30013101 Shaft, cam folbwer for parts 30013095 and 30013260 17,18
30013102 Sprocket, camshaft 14,15
K. 30013103 Cam, microswitch No 1 (Serial number 1106 and lower) 14,15
30013104 Cam, MS2 14,15
30013105 Cam, MS3 14,15
U 30013106 Cam, MS4 14,15
30013107 Cam, MS17 and MS5 14,15
% 30013108 Cam, MS6 14.15
30013132. Sprocket, flanged, cam motor drive 16,19
E 30013133 Hub, cam motor shaft 16,19
L 30013134 Adjuster, friction 16,19
30013135 Torque limiter 16,19
L 30013211 Cam, MS8 14,15
30013212 CamMS16 14,15
‘ 30013260 Lever, cassette lid lifting (Serial number 1162 and up) 17,18
L 30013269 Support, cam 14,15
30013272 Cam, cassette lid release lifting (Serial number 1162 and up) 14,15
L 30013327 Cam, microswitch MS7 17,18
30013349 Cam, sucker bar operating (Serial number 1242 and up)
' 30014109 Frame, machine 38,39
i 30014110 Guide left hand receiving magazine 41
30014111 Guide, right hand receiving magazine 41
b 30014112 Support stiffener
30014113 Cross-member, receiving magazine guide 41
30014114 Mounting, vacuum pumps 10
} 30014115 Lever, magazine cover lifting 38,39
30014116 Mounting, solenoid valves 1 and 2 10

Miniloader Service Manual
PL 321113212 Version 2 PL116 [-8-91



Minibader Parts List ALPHABETICAL T-W

Publication Number PL 3211/3212

Part number Description Quantity
30014117 Mounting, empty magazine sensor 38,39
30014118 Bracket, FC1 43
30014119 Bracket, FC7 (stand alone only) 40
30014120 Lever, supply magazine lid (stand alone only) 38
30014121 Mounting, titt motor (Serial No. 1161 and bwer)

30014122 Reservoir, air 8
30014123 Bracket, solenoid valve S5 8,9

30014125 Intake, tray guide
30014138 Mounting plate, solenoids 3 and 4 10
30014140 Bracket, MS10 (Serial No. 1216 and kower) 38,39
30014143 Rubber, seal, rear panel - Processor interface version 7
30014144 Guide film processor upper - Processor interface version 7
30014145 Panel, side, key switch and counter housing 12
30014147 Mounting, chute sensor FC7 - Processor interface version 7
30014148 Door, front 8
30014149 Panel front 6, 6A
30014150 Panel, right side 5
30014151 Panel, left side 5
30014152 Panel,rear -Processor interface version 7
30014153 Panel, rear - stand-alone version
30014155 Lid, - stand-alone version 5
30014156 Lid, processor interface version 5
30014157 Box, key switch and counter housing 14
30014158 Mounting, mains switch (CB1) 14
30014159 Chute, film outlet slide 7
30014160 Pin front shutter micro-switch actuating 6, 6A
30014161 Pin, inlet safety micro-switch actuating
30014162 Roller, entry light-seal 8
30014163 Channel, light-seal roller, right hand 8
30014168 Spring, lid clamping 5 _
30014169 Actuator, lid micro-switch 5
30014170 Pin, cover (short) Processor-interface version 5
30014171 Pin, cover (long) Stand-alone version 5
30014173 Panel, control decal 5
30014174 Label, switch 6
30014175 Body, magazine 45
30014176 Lid, magazine 45
30014177 Pin, magazine hinge 45
30014178 Roller, magazine cover lifting drive 24
30014179 Assembly, single magazine 45
30014180 Assembly, double magazine 45
30014201 Mounting, fan 15
30014202 Cover, P.C.B. protection 43

Miniloader Service Manual
PL 3211/3212 Version 2 PL117 [-8-91



t

AR

L
L

-

—

Miniloader Parts List

ALPHABETICAL T-W

Publication Number PL 3211/3212

Part number Description Quantity
30014203 Channel, P.C.B. chassis fight hand 15

30014204 Channel, P.C.B. chassis left hand 15

30014207 Fitter, tan 4

30014208 Plate, fan light baffle 15

30014209 Bracket, P.C.B. guide right hand 15

30014210 Handle for insetting single magazine 45

30014216 Bracket, P.C.B. guide left hand 15

30014221 Label, serial number 39

30014222 Mounting, cassette guide (right) 24

30014223 Mounting, control panel 5

30014224 Casing, control panel 6

30015530 Washer, split (special) 32, 33, 33A,
30015531 E clip E6 25,38,39
30015532 Screw, socket-headed M5 x 12 38,39
30015533 Screw, socket-headed M6 x 10 32, 33, 33A,
30015534 Screw, socket-headed M6 x 12

30015535 Screw, socket-headed countersunk M5 x 30

30015536 Screw, hex headed short shank M4 x 8 4,10,14,
30015537 Screw, hex headed short shank M4 x 10 12,16,19,20
30015538 Screw, cross-headed short shank M4 x 14 8,9,14,15
30015539 Screw, hex-headed short shank M4 x 16 6,15
30015540 Screw, hex-headed short shank M4 x 30 15,23
30015541 Screw, hex-headed short shank M5 x 10 17,18,20,22
30015542 Screw, hex-headed short shank M5 x 14 36,37
30015543 Screw, belt tensioning short shank M5 x 50 23,20,22
30015544 Screw, hex-headed short shank M6 x 10 36,37
30015545 Screw, hex-headed short shank M6 x 16 17,18,36,37
30015546 Screw, hex-headed short shank M6 x 20 8,25,38,39
30015547 Screw, hex-headed short shank M6 x 40 24

30015548 Screw, cross-headed M3 x 6 12,25
30015549 Screw, cross-headed M3 x 8 6,10,15,25,34,
30015550 Screw, cross-headed M3 x 10 8,25
30015551 Screw, cross-headed M3 x 12 12

30015552 Screw, cross-headed M3 x 16 25,34,35 38,39
30015553 Screw, cross-headed M3 x 18 20,22
30015554 Screw, cross-headed M3 x 20 6,10,38,41,43
30015555 Screw, hex-headed M4 x 8 8,43
30015556 Screw, cross-head countersunk M3 x 6
30015557 Screw,cross-head countersunk M3x10 8,24,24,34,35
30015558 Screw, cross-head countersunk M3 x 12 10
30015559 Screw, cross head countersunk M3 x 14 24,34,35
30015560 Screw, cross-head countersunk M4 x 6 9,34,35
30015561 Screw, cross-head countersunk M4 x 10 10,12,15,14,15,16,
30015562 Screw, cross-head countersunk M4 x 12 4,1543

Miniloader Service Manual
PL 321113212 Version 2 PL118 [-8-91



Miniioader Parts List ALPHABETICAL T-W

Part number

30015563
30015564
30015565
30015566
30015567

30015568
30015569
30015570
30015571
33A

30015572

30015573
30015574
300 15575
30015576
33A,31

30015577

30015578
30015579
30015580
30015581
30015582

30015584
30015585
30015586
30015587
30015588

30015589
30015590
30015591
30015592
30015593

30015594
30015595
30015596
30015597
30015598

30015599
30015600
30015601
30015602
30015603

Description

Nut M3
Nut M4
Nut M5
Nut M6
Nut, Nykick M6

Washer, flat M3
Washer, flat M4
Washer, flat M5
Washer, flat M6

Washer, flat M8

Screws, grub, flat tip M4 x 4
Screws, grub, flat tip M5 x 5
Screw, grub, flat tip M5 x 8
Screws,grubflat tip M6x6

Screws, grub, flat tip M6 x 10

Screw, grub, socket-headed point tip M6 x 8

Screw, self-tapping 7 x 1/4

Screw, cross-headed M4 x 8 nylon
Washer Dia. 10 x 16 x 1.5 nylon

Screw, hex-headed M8x 30

Pin, roll Dia. 4 x 20
Key, 5x 5x 25
Key5x5x50
Ball-bearing Dia. 1/8

0 ring, inside supply magazine sucker bar

Tube, flexible pofythene 5x3 (1 metre)

Tube, rigid nylon 5 x 3
Connector, straight 5/3-1/8
Connector right-angle 5/3-1/8
Connedor, T

Nipples

Reducer

Aluminium washer (special)
Fitter, air

Plug, sealing

Gauge, pressure O-4 bar

External grid for fan Type RRFC/1202

Magnet
Hinge, cassette air injector
Handle, lid and rear door

Publication Number PL 3211/3212
Quantity

10,12,14,15,24,
4,6,10,15,14,15,
23,20,22,36,37,38,41
4,17,18,20,22,24,28
36,37

12,14,15,20,22,23
4,8,6,10,12,14,15,
15,20,22,36,37,38,41
4,17,18,25,28,32, 33,

16,19
20,22,25,29,28,34,35
25

24,26,29,28,32, 33,

14,15

14,15,29

12

24
14,15,16,19

14,15,26
14,15

16,19
34,35

10,24
9,8,10,28,34,35

8,10,34,35
8.10

8,10
8

10, 11
10, 11

Miniloader Service Manual

PL 3211/3212 Version 2

1-8-91



- —————m

Minibader Parts List ALPHABETICAL T-W Publication Number PL 321113212

Part number Description Quantity
30015604 Felt, entrance slot (machines without Mod. 11) 5
- 30015605 Kit, repair for vacuum pump 11
30015606 Kit, repair for compressor
30015607 Screw,hex-headed short shank M4x20 23,20,22
- 30015608 Screw, cross-headed countersunk M4 x 20 24
30015609 Screw, cross-headed countersunk. M5 x 30 38,41
_ 30015610 Nut M8 17,18
30015611 Screw, hex-headed short shank M3 x 6 25
30015612 Nut, small M4 24
o 30015613 Clip, E M8 25
30015614 Screw, hex-headed short shank M6 x 30 32, 33, 33A,31
- 30015615 Screw, cross-headed countersunk M6 x 10 30,32, 33, 33A
30015616 Nut M6 Left-hand thread 24
30015617 Circlip E20 24,26
- 30015618 Washer, large flat M5 x 14
30015619 Grub screws flat P 4 x 10
O 30015620 Screw, grub, socket-headed point tip PC M6 x 6
30015621 Flexible pin 3 x 6
30015622 Foam, grey light-lock seff-adhesive 20 x 10
K 30015623 Screw, cross-headed 4 x 6 15
30015624 Assembly, vacuum control valve 12
30015625 Screw, socket-head countersunk 6UNC x 1/4 14
30015626 Washer (large) M5 x 14 9.15
, 30015627 Plug, light-tight, cable entry 43
30015628 Magnet (rear door, stand-alone version only)
30015629 Screw, grub, socket-headed point tip M4 x 6 8
L 30015630 Gland, cable 3/8 2519 plus screw TB 140 43
30015631 BushDU4x55x6
30015632 Screw, hex-headed M4x 45
. 30015633 Nut, Nybck M4
‘ 30015634 Vacuum pump 240V 10
L 30015635 Compressor 240V 9
30015637 Screw, socket-headed M3 x 20 14,15
300 15638 Nut, small M8
EL 30015639 Screws, grub, f&t tip.M6 x 12
' 30015640 Grub screws P. Con M6 x 12
i 30015641 Knob assembly, front door 9
30015642 Washers, brass, (special) 9
v 30015644 Screw, cross-headed M3 x 25 34,35
k 30015645 Circlip El 6 29
b
b

)

PL 3211/3212 Version 2

Miniloadet Service Manual
PL120

1-8-91



Minitoader Parts List ALPHABETICAL T-W Publication Number PL 3211/3212

Part number Description Quantity
30015646 Ring, grip 29
30015647 Belt, drive 29
30015648 Nut, M5 Nytock
30015649 Connector magazine injector nozzle 34,35
30015650 Washer (special) 34.35
30015651 Sucker spacer)

30015652 Screw, hex-headed short shank M5 x 30 5
30015653 Screw, cross-headed M4 x 16 2

30015654 Rubber, black, light-sea |
30015655 Screw, socket-headed M8 x 20 4

30015656 Nut, M5 Nytock, bw

30015658 Motor (with reduction gear) 12V DC )with clutch plate 21
30015659 Counter 12
30015660 Plate,counter mounting 12
30015671 Door, rear- stand-alone version 50
30015673 Ring, grip 29
30015683 Handle, lid 4
30015800 Transformer 220-240V/13.6V 15,46
30015801 PCB 101 Replaced by PCB 101M 53
30015925 PCB101A Replaced by PCB 1018 54
30015967 PCB101B 55
30015966 PCB101M 56
30015802 PCB 102 Assembly 57
30015926 PCB 102A 58
30015803 PCB 103 Assembly 59
30015927 PCB 103A 60
30015937 PCB 103B (Serial no. 1126 to 1161) 61
30015804 PCB 104 Replaced by PC8 104A 62
30015949 PCB 104A Assembly 63
30015805 PCB 105 Assembly 64
30015929 PCB 105A Replaced by PCB 105B 65 -
300 15948 PCB 1058 Assembly 66
30015806 PCB 106 Assembly (switchboard panel) 67
30015922 PCB 106A Replaced by PCB 1068 68
30015946 PCB 1068 Assembly 69
30015807 PCB 107 (control panel) Replaced by PC5 107B 70
30015947 PCB 107A (control panel)) Replaced by PCB 1078 71
30015965 PCB 1078 (control panel) 72
30015898 PCB 108 Assembly (new) 73
30015924 PCB 108A (Photocells)) Replaced by PCB 108B 74
30015953 PCB 108B (Photocells) 75
30015905 PCB 109 76
30015935 PCB 109A 77

Miniloader Service Manual
PL 3211/3212 Version 2 PL121 [-8-91



PE———L LS b
|

Miniloader Parts List ALPHABETICAL T-W

Part number

30015809
30015610
30015811
30015812
30015813

30015814
30015815
30015816
30015817
30015818

30015819
30015820
30015821
30015822
30015823

30015824
30015825
30015826
30015827
30015828

30015829
30015830
30015831
30015832
30015833

30015834
30015835
30015836
30015837
30015838

30015839
30015840
30015841
30015842
30015843

30015844
30015845
30015846
30015847
30015846

Description

Switch, mains, AUF W. 641
Relay JC1A 12V DC
Socket for relay JC1A
Relay HA1 1 2V DC

Relay SP2P 12V DC

Micro switch AM1308
Micro switch AU 715559
Resistor 5.6K 1/4 W24
Resistor 1 K 1/4 W
Resistor 180K 1/4 W

Resistor 56K 1/4 W
Resistor 220K 1/4 W
Resistor 1801L 1/2 W
Resistor 15 ohms 10 W1
Resistor 470 1/2 W

Diode 1N 400732
Diode 1N 414812
Trimmer 64 W 1031
Trimmer 64 W 10416
Diode LED Dia.5 red

Diode LED Dia. 5 green

Diode LED Dia. 5 yellow

Diode LED Dia. 3 red

Capacitor electrolytic 22UF 25VL
Capacitor electrolytic 47UF 25VL

Capacitor electrolytic 1 OOUF 25VL
Capacitor electrolytic 220UF 25VL

Capacitor electrolytic 4700UF 25VL
Capacitor electrolytic 10 000UF 25VL
Capacitor polyester 01 SMF 400VL

Capacitor polyester 0.1 MF 160V
Capacitor polyester 0.33MF 160V
Terminals BL6

Terminal board UKDS 4

Terminal board KS6

Terminal board KS1 0
Terminals BL2
Terminals SL2
Micro-switch, safety
Switch, key

Publication Number PL 321113212
Quantity

12,
49

49

49

16,19,40,41
34,35,40,41
46,47,50
47,48,50
46,47,48

46,48

46,48
46,47,51,52
49

49

48,49,50
46,47,50

46,4748
50

50

50

46,47 .48
46,47
46,4750

46,47,49
48,49
49

49

49

49
49
49
14
12
49

12
12

PL 3211/3212 Version 2

Miniloader Service Manual
PL122

1-8-91



Minifoader Parts List ALPHABETICAL T-W

Publication Number PL 321113212

Part number Description Quantity
30015849 Fitter 0.5mF 630V DC 49
3001 5850 Filter
30015851 Connector tripolar male 51
30015852 Connector tripolar female(Fittings)
30015853 Connector tripolar male 25 P CS(Fittings) 49,50
30015854 Connector tripolar female 25 P CS(Fittings) 49
30015855 Connector tripoiar male 15 P CS( Fittings) 49,51
30015856 Connector tripolar female 15 P wire( Fittings)
30015857 Protective caps 25P
300 15858 Caps, protective 15 P 12
30015859 Connector male 25 P X wire
300 15860 Connector female 25 P X wire
30015861 Cap 25 P 90
30015862 Fuse holder LFH 320 49
30015863 Card guide CBG 5A2 49
30015864 Connector 31 P female XCS 49
30015865 Connector 31 P male 90 46,47,48
30015866 Relay DS2EM 12V DC (SDS) 46,47,48,49,50
30015867 Bridge KBPC 2506 49
30015868 Stabilizer 78S 12 V 49
30015869 Integr. TM765A 46,47,48,50
30015870 Integr. TCA 965 48
30015871 Bridge On-Off Dip-fix 46,47
30015872 Resistor 220 ohms 1/4 W 4648
30015873 Relay DS4EM 12V DC 46
30015874 Resistor 2.2 K 1/4 W 46,48
30015875 Integr. NE 555 47
30015876 Capacitor electrotytic 22MF 25V (vertical) a7
30015877 Capacitor tantalum 1 MF35V a7
300 15878 Resistor 3.9 K 1/4 W 48
30015879 Resistor 330 ohms 1/4 W 48
30015881 Resistor 10K1/4 W 48
30015882 Resistor 8.2K1/4 W 48
300 15884 Bridge radiator 49
30015885 Stabilizer radiator 49
30015886 Push button black rectangular type 500/B 50
300 15887 Push button red Dia. 6 type 501/R 50
30015888 Push button black Dia. 6 type 501/8 50
30015889 Trimmer 100 K horizontal 50
30015890 Buzzer 12V 46,47,48
Miniloader Service Manual
PL 3211/3212 Version 2 PL123 1-8-91



Miniloader Parts List ALPHABETICAL T-W

Publication Number PL 3211/3212

Part number Description Quantity
30015891 Socket for integr. 6 pin 1 47
30015892 Socket for integr. 8 pin 48
30015893 Socket for integr.14 pin 49
30015894 Fuse F2AS x 204 49
30015895 Fuse F8A 5 x 202 49
30015896 Fuse T4A 5 x 202 49
30015897 Fuse F6.3A 5 x 202
30015898 PCB 108 Assembly (new) 51
30015899 Resistor 470K 1/4W 46,47,50
30015900 Trimmer 500K vertical
30015901 Stud kit for connector
30015902 Screw kit for connector R5 slide block
30015903 Slide X 25 poly
30015904 Slide X 15 poly
30015905 PCB 109
30015906 Mains sheath Dia.

30015909 Cable black Dia.

30015910 Cap 15P 90

30015911 Contact for connector 1585230

30015912 Resistor 100 ohms 2W 51
30015913 Resistor 220 ohms 2W 49,51
30015914 Trimmer 500 ohms 51
30015915 Capacitor tantalum 2.2 MF 35V 48
30015916 Terminal SL6

30015917 Capacitor vertical 220mf 1év

30015918 Plug VD6

30015919 Bridge KBPL 808

30015920 Cable, standby 3.40 M30015921 Transformer(see Publication No. 29050066)
30015922 PCB 106A 56
30015924 PCB 108A (Photocells) 57
30015925 PCB101A 52
30015926 PCB 102A 53
30015927 PCB 103A 54
30015929 PCB 105A 55
30015930 Terminal board MKDS 8

30015931 Resistor 1.2 MQ

30015932 Resistor 6.8 20W

30015933 Resistor 10 NF

30015934 Radiator x bridge 808

30015935 PCB 1 09A

30015936 Terminal board MK3 /12

30015937 PCB 1 03B (Serial no. 1126 to 1161 )

PL 3211/3212 Version 2

Miniloader Service Manual
PL124

1-8-91



Miniloader Parts List ALPHABETICAL T-W Publication Number PL 3211/3212

Part number Description Quantity
VERTAC INTERFACE

30016302 Wheel pin

3001 6303 Wheel

30016304 Stand bracket

30016305 Bolt for Guide

30016306 Spring for tunnel seal

30016307 Chute, film *
30016306 Chute, reversing

30016309 Tunnel cover

30016310 Tunnel

30016311 Stand for M35

30016312 Front cover,stand for M 35

30016313 Miniloader stand

30016314 Feet, adjustable

30016315 Washer, rubber

Miniloader Service Manual
PL 3211/3212 Version 2 PL125 [-8-91



MINILOADER MODEL 1M

PARTS LIST SUPPLEMENT

FEBRUARY 1992

SERVICE CODES : -3234/3235




30015537

( ASS Y ) 30014368

300155623

1,30015564

.

300156 86 e
,/k///// Vs 30025502
30015690" / 30015569
// 30015564
e
30015685 ~
. 30015890
N0
QTP
. 30015689
30014370 : \\Gb*”
/30015568
30015688
VERSION N©°_01
DATE 16-7-91

INITIALS

CHANGE

30015691
30015974

30015564




30015692

0014371

30014173

\. 30014358
\\ \\30014387

‘\\\\\goo15537
\ 30015569
\ H
VERSION N°O1 \ §0014253
30015564
DATE 16-7-91
INITIALS

CHANGE




30015564

30015690
\\;@
o

30015690
~—— \\
— T
— \
30015561
30012214 i v 30014379
30015564
/7
w\./// ) 30015623 l Lo ’ 30015536
e 30015972 % 30015687
3002563(‘3015564 \* % 30015564
0015569 ———- >
30015537 S 30015569
oY
30012188 - 30015554
xuw \\
- /
e 30010011
/30012126 ‘30014118
30015562 LS
30015537 T e
30015564
P 30015627
,///,_//' .
e
e -~
.//
30015630
f

30019685 30015623
30014378
30015539

30015564

©

VERSION Ne _O1

DATE 16-7-91

INITIALS -

CHANGE

Py

—_—_
S -

\j I




30015537
30015569

30015549
30015534
30012187

30015682

30015568 /@/30015563
- 30014372
O
30012182

0 30015559

/ -
30015563
30012187

30015568
30012182
30010009
30010006

30010004

30010004

30010002
30010003

30015501

30014321
30010001
/// 3~010007
30015564
VERSION N°o __ 01
DATE 16-7- 91
INITIALS - - N

CHANGE




30014365

30014156 30015600
\ \. 30014169

30014170 30015571

30015566

30014168
36015536
30015569

30014207

30015524

30015564

30014150
30014151

VERSIOW N°©__01

DATE 16-7- 91

INITIALS

CHANGE
\/




PCB 302
30015975

30015976 ASSY — 30025523 30 r
¢ ~

— 30025540
Iy
p e
O O
~30025502
30025583
e
00
3002552 —9
3002556 L
O
30025677 5o
e :;
0
30025668 Pt
30025520
3002552¢ @él@ -30025520
30025563 §[§ § -30025563
30025563
O O

30025680 ———
! ® ®
30025679 ———(—} PCB 302

-30025585

3002566¢ ———

VERS. 01 CHANGE + DATA  20/09/1991



HONVIE)

60952008

viva

26/10/62

08$5200¢
v£55200¢
v455200¢
0855200¢
%(55200¢
7,55200¢
0855200¢
— 455200
—74§5200€ -
L L
0855200€
— 956200¢
9 155200¢
0855200¢
7455200€

o
i

h° > gp® oo ° oo ° gh °ch'°gp °dh ® g ° oo R
o - = s :a} oo op oD op d °e
wmmmwmwM w : w m m m m _ wun '1965200¢€
q - . oo .
Lss : TSN \ A\ N /o : e
. pl° ° oo op. 2. do-® do-® ool o oo,
i % T % % % T o T o T o F o9 2 ¥696200¢
L855200€ i T T I o__uo oﬁw A s 6S5200E
e
£955200¢€ : R
5L55200¢~ . @ 1 @ =1l fe n* ——¢855200¢€
msmwm% i o] ]| 1© | —%695200¢
MMWMNQCM‘. _ H — , < L65SZ00E
52562006 .. | ww_omo_@E@EmW 000 \ [000] 7835200¢
£965200¢ 1 o000 o 0-C30 o 0-{5r0 o 050 ©
; B Bl u-y: nl Gr a z A o) &l MMMMWWMM
2195 Z00E 2 R IRIEEIP IR <o v - 0Esaz00e
F“mmNOQM P 0000000 ° o
o _JlJto JtJio I Jito 3 r. o0 £165200¢€
8966200¢ oo © oGgo ~ oLoo - oLho o~ °e
5955200¢ ofDo _ otho ofho olno 1 = I 5665200¢
9 Q Q 0£55200¢
Z195200€ O o7 w\ o1 £595200€
1£66200¢ a n w N —£166200¢
Q 2 rx i B R e $555200€
£965200¢ ~ 0€56200¢
52552006 —————€9 erwr@L@Werwr&@@&wﬂ Tty o 6095200€
wmmmmocmwuln mom a0d

oW W o ~ w w () w W W W w W L W
v o0 o [« ) o o o O O O O O 09
O o009 o o o o o (== O o O o9 o
RN RN o LS I N NN N NN N N
w w o U W won oo [ N T T T, BN
Lo IT NN S > o w D D » w W o
w (S A IER) v~ AT T AR B AR BLc RIS
o w v (n P oo v A Y N ™

~
»
-

x
‘
1
1
,
4
1



S — 30025640 - FLSE CARRIER
& @-— Yoo as6uy - Fose Tien
Looas5sue
COMELTOR @———— 300 AsenS —FosE T A

© 5z

PCB206 ASST oo A5G 29



" SYdA

Ay

10

HONVHO

166T/60/02 vIvO

-
@ - o T @ - o 3 o L Tl s hbiand 0251L?BL“52A42530899087]0 oo @ e~
2 2z 323 =23 5 sx8soon g A s R e S R R B AR T n R n S
ﬁom g3d = Lo SR PV U T it PSP 58 0 D DN 1 120 1010 W16 N W10 01 WD IO 1l 1
R R B I e Dttt P by
8 383 3835 oo co o 8 3833556 oo033 2558383333233288333383333
2 288 22 23 5 S 3823338 388\ SBRRRRZRRS22 2
: ! | }
_ 1_ | ) ) \
- !
T T g /2991 3 Z
s .13
mqmﬂgml\@ G .w T ! n* "ﬂi-x _m»
i 1
—TRR
72552006——1 5 '00q Silllsolo QJ.@;
m;wsemllm i b HI R :
- By } 100q oo o g 9955200¢
09952 00€ ey e o SRS A e £095200€
[Ge VAE.W ml oIt e wmmmmwmm
100 Hjteojo ¥ 1%
67552006— ) IS O = 1£95200¢
m Wy 100 illoolo . IGTHELE 3800t
- ; N
= oo OP N oy 2l 0 ufs R £955200€
o e s et ..mJ SE55200€
; n e Pl = 1855200€
° ood ol ol L2 st
o 100 Q !y Y
olls 1909 200 o | ! 3755200€
X 5 Road o — 5 al 1 ﬁ 7655200€
ST o ; £535200€
S755200¢ ol roe Oum "O O A (W11 OWO K 5 - “ .14 £296Z00€
o= e | I [ AN
7. L [T
o = ={oj 1009 o900 o iF | HTES _ 5 Stege
o - ot o — - _mruoml A 7% \!Smﬂmmm
o T2 m m. 50d o &%m-d,_mr LR Jm«”mll|lh..m G \mmmmmm
i 1o ! cTecensse ST o5 ; _w
rge o o " { 5! | D :u "ﬁ Ll i RN i P r‘% gessz00e
; a1k 2555200€
o d«?@.m 090 o 222 0% Her T I epcczone
o| =3 E e
= [P | [ ] Teas S -
g7ssz00e—] o m 1000 O 11000 © el e el el L - —<ssszo0E
e o[ o i ! q iE e £165200¢
_o 'looo lLoco . i =5 0€55200¢
ol oo B i ! = a sl L 2555200F
—_ i i ! R i R €£555200€
000 i ol O P 8055200€
| | ! ien i T $555200€
££552006— | ) i e it 1155200€
R R - =L f i e
- 1} o 4 b
£755200¢ 2 = Py ri——r ~—— 7555200€
1235200 L _— e ~— 0155200¢
€£55200¢ Q ) — 9535200C
1655200€ o N w sl EN\ 7455200€
d 1 2 S0\ £995200¢
sz S i RSN
S5—
1655200¢ S = .val ||||||||||| Y NN 2995200¢
7552008 o m m o H SmmraTEETE /..:ﬁga
££55200¢F o 2 bl dekdd III.J/SﬁSam
1655200€ m w i Iz e~ N\ £155Z60€
16552 00f——t— D= qd - Rk N\ 2295200
1655200€ ! RO | I €556200¢€
8755200¢ 7 oseelees BT NN 0ES5200E
2755200¢ =i ae - 9552008
7295200¢~——1 -} =iflee - 9555206¢
9555200¢ =ea il
2255200€ IS 2595200€
0555200€ o=lllze
$295200¢ |l
8755200¢ s 0£55200¢
= o |
££55200¢ {255 Z00€
5 2555200¢
2 f ﬂ 25
™ _v o7 56200t
m 1 o uu
5 b lf B
o
: — z
0 mtl.biw. : R | o 6555200€
| 1] _ NN
b [
b 5 28T 2583 s 2EIBL D
ey D W W w N RPN A
- R Y Y R AR S w W W
S S 3333558 ~ cealZ 2
2 2 2282828 2 2882% 3




VERS. 01

PCB1304

goocoo
L0000
o0

30025668

@D

30025615

30025614

cooq o)
0000000
oqf}o

30025613.

oooqo
Q00000
O—[:TJ—O

CHANGE

[e]e]e]e] o]0l
QQO0QQ0

———30025670

————30025616

——— 30025616

——30025616

PCB 304

DATA 20/09/1991



30015625
30015579
30014158

30015563

30015809

30Q15660

\ 30015569
\\ 30015537
\ A\

v\ 30015659

30015564

/ 70015847

/ 30015848
30015564

;\ T

30015561, A

30015850

30015551
30015548
30015568
VERSION N°_ Oi
D A _T E16-7-91 30014145
INITIALS
C HANGE

¥




30010011

30015561
30015568 A
30012188 3001555
30015564 30014119 \ \‘\@
J 30015557 9
30015557 \ 30012182

30014368
AN

3N015557 N
30015693

5 30015568
] ﬁ;/,399?2951
30015525
15564
30014111 ) 00123173m 55
30015570
% 30012188
30014125 ; 30015568
30015563
30015669 30015548
//30015564

30015579 30015569

30015684 -
30015695 '
30014341 / 30015569
30075538 30015694
Vomse 30015618
‘ 30015565

30015847 _
30015570 -
30015552

30015815
30015971

3001431.0

30014110

30015564
30012188
5 ™ 30015570
~ 30015565
. 30015568
| VERSION N° _01 30015563
DATE 16-7-91 o .
VINITIALS

"CHANGE E— i




——

/ 30015536
30015569

30015562
30015561

30014203

30015562

\ 30015564
\
|\ 30014216
30015561

(ASSY) 30025639)
~30015554

~ dy 30015568

@_,._30015563
—30015921

[ 30015569 )
e

30015540

30014208

3

& 30015626 @

@/300155_23

\ 30015522 20015564,
30014201

.
30014204 : 2

/ -
30015564 - e
30014209 - ’
30015561
'i] 30015561
i 30015622
VERSION Ne 01
DATE 1 6 - 7 - 9 1

INITIALS

CHANGE




30015683
30013373

30015567

A

g

30015681

30015537

30013375

30013373

30015574

30015684

P
1

VERSION Ne°.01

DATE 16-7-91

INITIALS

CHANGE

Fi




300 15585
\ 30013349

30013319

30015508

30015507

30015577
30013272
30013102

30025500

300 15586

30013091

300 15561

30015564

VERSION Neo_01

- 30015618
DATE 16-7-91 / : i

' 30015561
INITIALS 30015564
CHANGE e




30012188

\\\ 30015815

30015565
30015609

\

30015571

30014115
30015531
30015571

66

30015557

30015551
30012182

30012195
. 30015566
] =~-.30015516

3

0014367

~

30015570

(9012188

30014117
3001001
30015568

30015554
30012317
30015532

30014227
30015564

130012318

VERSION NeO1

DATE 16-7-91

INITIALS

\
30012(380

CHANGE




VERSION N°01

DATE 16-7-91

INI TTALS

CHANGE

30014385

30014175

!
(ASSY) 30014384

Il



	Library
	Manual Contents

